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1. General Information

1.1. EUT Description

Product Name M2M DATA MODULE

Trade Name WNC

Model No. IMQ5

Uplink Frequency LTE Band 2: 1850~1910 LTE Band 25: 1850~1915
Range (MHz) LTE Band 4: 1710~1755 LTE Band 26: 814~849

LTE Band 12: 699~716
LTE Band 13: 777~787

Downlink Frequency LTE Band 2: 1930~1990 LTE Band 25: 1930~1995
Range (MHz) LTE Band 4: 2110~2115 LTE Band 26: 859~894

LTE Band 12: 729~746
LTE Band 13: 746~756

Modulation QPSK/ 16QAM

HW Version 1.0

FW Version IMQ5_MPSS_v02.01 APSS v01.02
IMEI No. 015617000010805

Note:

1. This M2M DATA MODULE support LTE Cat M1 Band 2/4/12/13/25/26 & GPS function.

2. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

3. The EUT description is from the customer declaration.
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: LTE Band 2
Mode 2: LTE Band 4
Mode 3: LTE Band 12
Mode 4: LTE Band 13
Mode 5: LTE Band 25
Mode 6: LTE Band 26
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

METRICS

Product Manufacturer | Model No. Serial No. | FCC ID Power Cord
1 |[Base Station |R&S CMW500 157118 DoC --
2 [Horn Antenna |[ELECTRO EM-6967 103326 DoC

1.4. Configuration of Tested System

Connection Diagram

EUT

Horn Antenna

Base Station

(2) (1)
Signal Cable Type Signal cable Description
A |RF Cable Shielded, 6m.
1.5. EUT Exercise Software
1 [Setup the EUT and simulators as shown on 1.4.
2 [Turn on the power of all equipment. Horn link with base station.
3 [The EUT link with base station and it will continue receive the signal.
4 |Repeat the above procedure.
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2. Technical Test

2.1. Summary of Test Result

XI No deviations from the test standards
[ ] Deviations from the test standards as below description:
Note: Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

B2
Uplink: 1850-1910MHz
Downlink: 1930-1990MHz

LTE B2
FCC Part 24 Subpart E
i FCC o
Test item i FCC Limit Result
Reference section
§2.1033
RF Output Power §2.1046 < 2 Watts Pass
§24.232
Occupied Bandwidth 82.1049 N/A Pass
Peak-to-average power ratio §24.232 <13dB Pass
: . §2.1053
Spurious Emissions <-13dBm Pass
§24.238
Spurious Emissions at
_ §27.238 < -13dBm Pass
Antenna Terminals
. §2.1055
Frequency Stability < +2.5 ppm Pass
§24.235
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B4
Uplink: 1710-1755MHz
Downlink: 2100-2155MHz

LTE B4

FCC Part 27 Subpart L

i FCC o
Test item ) FCC Limit Result
Reference section
§2.1033
RF Output Power §2.1046 <1 Watt Pass
§27.50
Occupied Bandwidth 82.1049 N/A Pass
Peak-to-average power ratio §27.50 <13dB Pass
: . §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at Antenna
_ §27.53 < -13dBm Pass
Terminals
F Stabilit 821055 2.5 P
requency Stabili <2 m ass
q Y Y §27.54 PP
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B12
Uplink: 699-716MHz
Downlink: 729-746MHz

LTE B12

FCC Part 27 Subpart F

i FCC .
Test item ) FCC Limit Result
Reference section
§2.1033
<3 Watts
RF Output Power §2.1046 Pass
ERP
§27.50
Occupied Bandwidth §2.1049 N/A Pass
Peak-to-average
_ §27.50 <13 dB Pass
power ratio
, o §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
] 827.53 <-13dBm Pass
Antenna Terminals
F Stabilit 52.1055 <#2.5 P
requency Stabili +2. m ass
areney Sy §27.54 PP
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B13
Uplink: 777-787MHz
Downlink: 746-756MHz

LTE B13
FCC Part 27 Subpart F
FCC o
RF Output Power . FCC Limit Result
Reference section
§2.1033
< 3 Watts
RF Output Power §2.1046 Pass
ERP
§27.50
Occupied Bandwidth 82.1049 N/A Pass
Peak-to-average
_ §27.50 <13dB Pass
power ratio
, . §2.1053
Spurious Emissions <-13dBm Pass
§27.53
Spurious Emissions at
) 827.53 < -13dBm Pass
Antenna Terminals
F Stabilit 82.1055 <425 P
requency Stabili 2. m ass
areney Sy §27.54 PP
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B25
Uplink: 1850~1915MHz
Downlink: 1930~1995MHz

LTE B25

FCC Part 24 Subpart E

) FCC .
Test item ) FCC Limit Result
Reference section
§2.1033
RF Output Power §2.1046 < 2 Watts Pass
§24.232
Occupied Bandwidth 82.1049 N/A Pass
Peak-to-average
, §24.232 <13dB Pass
power ratio
. . §2.1053
Spurious Emissions <-13dBm Pass
§24.238
Spurious Emissions at Antenna
) 827.238 < -13dBm Pass
Terminals
F Stabilit 32.1055 <425 P
requency Stabili 2. m ass
q Y 4 §24.235 PP
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B26
Uplink: 814~849MHz
Downlink: 859~894MHz

LTE B26
FCC Part 22 Subpart H
FCC Part 90 Subpart S
_ FCC o
Test item ) FCC Limit Result
Reference section
§2.1033
§2.1046 <100 Watts ERP (Part 90)
RF Output Power Pass
§90.635(b) <7 Watts ERP (Part 22)
§22.913
Occupied Bandwidth 82.1049 N/A Pass
Peak-to-average power ratio §22.913 <13 dB Pass
§2.1053
Spurious Emissions 890.691 <-13dBm Pass
§22.917
Spurious Emissions at Antenna §90.691
] <-13dBm Pass
Terminals §22.917
F Stabilit 52.1055 +2.5 P
requency Stabili <%2. m ass
q Y Y §90.213 PP
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2.2. Test Environment

Items Required Test Site
Temperature (°C) 15-35
2&3
Humidity (%oRH) 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA . FCC Registration Number: TW3024
Canada . IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://www.dekra.com.tw

If you have any comments, please don't hesitate to contact us. Our test sites as below:
Test Laboratory DEKRA Testing and Certification Co., Ltd.

Address 1. No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen,
Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.

2. No0.372, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

3. No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

Phone number 1. +886-3-592-8858

2. +886-3-582-8001

3. +886-3-582-8001
Fax number 1. +886-3-592-8859

2. +886-3-582-8958

3. +886-3-582-8958
E mail address info.tw@dekra.com
Website http://www.dekra.com.tw
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2.3. List of Test Equipment

RF Output Power / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSVv40 101049 2019/09/11 |2020/09/10
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

o R&S CMW500 106071 2019/01/16 |2020/01/15

Communication Tester
Occupied Bandwidth / SR12-H
Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSv40 101049 2019/09/11 |2020/09/10
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

o R&S CMW500 106071 2019/01/16 |2020/01/15

Communication Tester
Peak To Average Ratio / SR12-H
Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSv40 101049 2019/09/11 |2020/09/10
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 [2020/08/07
Wideband Radio

R&S CMW500 106071 2019/01/16 |2020/01/15

Communication Tester
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Conducted Spurious Emissions / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum
R&S FSVv40 101049 2019/09/11 |2020/09/10

Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

o R&S CMW500 106071 2019/01/16 |2020/01/15
Communication Tester
Radiated Spurious Emissions / CB4-H, CB2-H
Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Horn Antenna Schwarzbeck [BBHA 9120D |639 2019/05/28 |2020/05/27
Bilog Antenna Teseq CBL6112D 23191 2019/06/17 |2020/06/16
Signal & Spectrum

R&S FSv40 101049 2019/09/11 |2020/09/10

Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Signal Analyzer R&S FSVA40 101455 2019/10/21 |2020/10/20
Horn Antenna Schwarzbeck |[BBHA 9170 202 2019/12/27 |2020/12/26
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03 |2020/12/02
Pre-Amplifier EMCI EMC11830I 980366 2019/12/03 |2020/12/02
Horn Antenna Schwarzbeck [BBHA 9120D |01656 2019/10/25 |2020/10/24
Pre-Amplifier DEKRA AP-025C 12183122 2019/09/24 |2020/09/23
Signal Analyzer R&S FSv40 101435 2019/07/08 |2020/070/7
Wideband Radio

o R&S CMW500 106071 2019/01/16 |2020/01/15
Communication Tester
Wireless Conn. Tseter R&S CMWS500 157118 2019/08/08 [2020/08/07
Coaxial Cable(16m) Huber+Suhner |SF104 CB2-H 2019/07/25 |2020/07/24
EMI system DEKRA Version 1.0 CB2-H NA NA

) SF102_SF104_
Coaxial Cable(19m) Suhner CB4 2 2019/07/25 |2020/07/24
SF106

EMI system DEKRA Version 1.0 CB4-H NA NA
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Spurious Emissions at Antenna Terminals / SR12-H

Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSv40 101049 2019/09/11 |2020/09/10
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 (2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

o R&S CMW500 106071 2019/01/16 |2020/01/15

Communication Tester
Frequency Stability / SR12-H
Instrument Manufacturer | Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSv40 101049 2019/09/11 |2020/09/10
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 (2019/03/15 |2020/03/14
Spectrum Analyzer Keysight N9030B MY57140404 |2019/06/18 |2020/06/17
Spectrum Analyzer Keysight N9010B MY57110159 |2019/05/03 |2020/05/02
Wireless Conn. Tseter R&S CMW500 157118 2019/08/08 |2020/08/07
Wideband Radio

R&S CMWS500 106071 2019/01/16 |2020/01/15

Communication Tester

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2.4. Uncertainty

Test Item Uncertainty
RF Output Power +1.27 dB
Occupied Bandwidth + 10 Hz

Peak To Average Ratio

Not exceed 13 dB

Spurious Emissions

+ 1.27 dB for Conducted Measurement
+ 3.2 dB for Radiated Measurement

Spurious Emissions at Antenna Terminals

+3.2dB

Frequency Stability

+ 10 Hz
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3. RF Output Power
3.1. Test Setup

EUT Directional

Coupler
| IS—

CMW 500

Power Meter

3.2. Test Procedure

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement..

c) Set EUT at maximum average power by base station simulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different
modulation.

Effective Isotropic Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi)
Effective Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi) - 2.15dB
The conversion of dBm to watts is given by the formula:
Fidpmy
10l=1)

= - — 10%F B3O 10)
P{F‘V} ].W X ].GGG 1'3 .

3.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 5.2.4
ANSI C63.26: 2015 Sub-clause 5.2.4.2
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3.4. Test Result
Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 1: LTE Band 2
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.60 0.230 2
QPSK
18607 6 0 18.60 0.145 2
1850.7 1 0 19.79 0.191 2
16-QAM
5 0 18.51 0.142 2
Low
1 0 20.60 0.230 2
QPSK
Band 2 18900 6 0 18.67 0.148 2
1.4MHz 1880 1 0 19.84 0.193 2
16-QAM
5 0 18.66 0.147 2
1 5 21.03 0.254 2
QPSK
19193 6 0 18.70 0.149 2
Low
1909.3 1 5 19.25 0.169 2
16-QAM
5 1 18.75 0.150 2
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.57 0.229 2
QPSK
18615 6 0 18.47 0.141 2
1851.5 1 0 19.64 0.185 2
16-QAM
5 0 18.51 0.142 2
Low
1 0 20.71 0.236 2
QPSK
Band 2 18900 6 0 18.56 0.144 2
3MHz 1880 1 0 19.86 0.194 2
16-QAM
5 0 18.63 0.146 2
1 5 20.86 0.244 2
QPSK
19185 6 0 High 18.62 0.146 2
[
1908.5 1 5 J 19.24 0.168 2
16-QAM
5 1 18.66 0.147 2
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.45 0.222 2
QPSK
18625 6 0 19.46 0.177 2
1852.5 1 0 20.36 0.218 2
16-QAM
5 0 19.74 0.189 2
Low
1 0 20.58 0.229 2
QPSK
Band 2 18900 6 0 19.61 0.183 2
SMHz 1880 1 0 20.41 0.220 2
16-QAM
5 0 19.87 0.195 2
1 5 20.71 0.236 2
QPSK
19175 6 0 Hiah 19.62 0.184 2
[
1907.5 1 5 J 20.39 0.219 2
16-QAM
5 1 19.70 0.187 2
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.36 0.218 2
QPSK
18650 6 0 19.51 0.179 2
1855 1 0 20.37 0.218 2
16-QAM
5 0 20.69 0.235 2
Low
1 0 20.53 0.226 2
QPSK
Band 2 18900 6 0 19.59 0.182 2
10MHz 1880 1 0 20.46 0.223 2
16-QAM
5 0 20.82 0.242 2
1 5 20.65 0.233 2
QPSK
19150 6 0 High 19.61 0.183 2
[
1905 1 5 J 20.61 0.231 2
16-QAM
5 1 20.80 0.241 2
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.43 0.221 2
QPSK
18675 6 0 20.45 0.222 2
1857.5 1 0 20.61 0.231 2
16-QAM
5 0 20.61 0.231 2
Low
1 0 20.57 0.229 2
QPSK
Band 2 18900 6 0 20.41 0.220 2
15MHz 1880 1 0 20.52 0.226 2
16-QAM
5 0 20.81 0.242 2
1 5 20.60 0.230 2
QPSK
19125 6 0 Hiah 20.55 0.228 2
[
1902.5 1 5 J 20.32 0.216 2
16-QAM
5 1 20.80 0.241 2
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Conducted _
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.49 0.224 2
QPSK
18700 6 0 20.44 0.222 2
1860 1 0 20.34 0.217 2
16-QAM
5 0 20.71 0.236 2
Low
1 0 20.56 0.228 2
QPSK
Band 2 18900 6 0 20.55 0.228 2
20MHz 1880 1 0 20.53 0.226 2
16-QAM
5 0 20.83 0.243 2
1 5 21.07 0.256 2
QPSK
19100 6 0 High 21.12 0.259 2
[
1900 1 5 J 20.55 0.228 2
16-QAM
5 1 20.89 0.246 2
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Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 2: LTE Band 4
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.46 0.281 1
QPSK
19957 6 0 19.41 0.175 1
1710.7 1 0 20.54 0.227 1
16-QAM
5 0 19.38 0.174 1
Low
1 0 21.50 0.283 1
QPSK
Band 4 20175 6 0 19.26 0.169 1
1.AMHz 1732.5 1 0 20.68 0.234 1
16-QAM
5 0 19.33 0.172 1
1 5 21.62 0.291 1
QPSK
20393 6 0 19.19 0.166 1
Low
1754.3 1 5 19.77 0.190 1
16-QAM
5 1 19.29 0.170 1
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.40 0.277 1
QPSK
19965 6 0 19.20 0.167 1
1711.5 1 0 20.58 0.229 1
16-QAM
5 0 19.30 0.171 1
Low
1 0 21.39 0.276 1
QPSK
Band 4 20175 6 0 19.22 0.167 1
3MHz 17325 1 0 20.49 0.224 1
16-QAM
5 0 19.22 0.167 1
1 5 21.23 0.266 1
QPSK
20385 6 0 High 19.02 0.160 1
[
1753.5 1 5 J 19.56 0.181 1
16-QAM
5 1 19.03 0.160 1
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.10 0.258 1
QPSK
19975 6 0 20.11 0.206 1
17125 1 0 21.24 0.267 1
16-QAM
5 0 20.01 0.201 1
Low
1 0 21.09 0.258 1
QPSK
Band 4 20175 6 0 20.16 0.208 1
SMHz 1732.5 1 0 20.95 0.249 1
16-QAM
5 0 20.33 0.216 1
1 5 21.38 0.275 1
QPSK
20375 6 0 Hiah 20.08 0.204 1
[
1752.5 1 5 J 20.64 0.232 1
16-QAM
5 1 20.19 0.209 1
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.17 0.262 1
QPSK
20000 6 0 20.14 0.207 1
1715 1 0 21.04 0.255 1
16-QAM
5 0 21.28 0.269 1
Low
1 0 21.08 0.257 1
QPSK
Band 4 20175 6 0 20.16 0.208 1
10MHz 17325 1 0 21.00 0.252 1
16-QAM
5 0 21.30 0.270 1
1 5 21.15 0.261 1
QPSK
20350 6 0 High 20.08 0.204 1
[
1750 1 5 J 21.09 0.258 1
16-QAM
5 1 21.09 0.258 1
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.06 0.256 1
QPSK
20025 6 0 21.10 0.258 1
1717.5 1 0 21.08 0.257 1
16-QAM
5 0 21.30 0.270 1
Low
1 0 21.29 0.270 1
QPSK
Band 4 20175 6 0 21.01 0.253 1
15MHz 1732.5 1 0 20.86 0.244 1
16-QAM
5 0 21.21 0.265 1
1 5 21.26 0.268 1
QPSK
20325 6 0 Hiah 21.10 0.258 1
[
1747.5 1 5 J 21.04 0.255 1
16-QAM
5 1 20.95 0.249 1
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Conducted _
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.02 0.254 1
QPSK
20050 6 0 21.07 0.256 1
1720 1 0 21.03 0.254 1
16-QAM
5 0 21.24 0.267 1
Low
1 0 21.03 0.254 1
QPSK
Band 4 20175 6 0 21.07 0.256 1
20MHz 17325 1 0 20.92 0.248 1
16-QAM
5 0 21.24 0.267 1
1 5 21.37 0.275 1
QPSK
20300 6 0 High 21.11 0.259 1
[
1745 1 5 J 20.63 0.232 1
16-QAM
5 1 21.11 0.259 1
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Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 3: LTE Band 12
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.96 0.159 3
QPSK
23017 6 0 19.14 0.104 3
699.7 1 0 20.34 0.138 3
16-QAM
5 0 19.16 0.105 3
Low
1 0 21.09 0.164 3
QPSK
Band 12 23095 6 0 19.32 0.109 3
1.AMHz 707.5 1 0 20.46 0.142 3
16-QAM
5 0 19.32 0.109 3
1 5 21.62 0.185 3
QPSK
23173 6 0 19.59 0.116 3
Low
715.3 1 5 20.09 0.130 3
16-QAM
5 1 19.61 0.116 3
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.34 0.173 3
QPSK
23025 6 0 19.15 0.105 3
700.5 1 0 20.74 0.151 3
16-QAM
5 0 19.34 0.109 3
Low
1 0 21.51 0.180 3
QPSK
Band 12 23095 6 0 19.23 0.107 3
3MHz 707.5 1 0 20.43 0.141 3
16-QAM
5 0 19.46 0.112 3
1 5 21.75 0.191 3
QPSK
23165 6 0 High 21.69 0.188 3
19
7145 1 5 20.35 0.138 3
16-QAM
5 1 19.51 0.114 3
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.02 0.161 3
QPSK
23035 6 0 20.13 0.131 3
701.5 1 0 20.91 0.157 3
16-QAM
5 0 20.42 0.140 3
Low
1 0 21.10 0.164 3
QPSK
Band 12 23095 6 0 20.28 0.136 3
SMHz 707.5 1 0 20.91 0.157 3
16-QAM
5 0 20.56 0.145 3
1 5 21.33 0.173 3
QPSK
23155 6 0 Hiah 20.55 0.145 3
[
7135 1 5 J 21.20 0.168 3
16-QAM
5 1 20.71 0.150 3
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Conducted L
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.99 0.160 3
QPSK
23060 6 0 20.12 0.131 3
704 1 0 20.92 0.157 3
16-QAM
5 0 21.42 0.177 3
Low
1 0 20.99 0.160 3
QPSK
Band 12 23095 6 0 20.21 0.134 3
10MHz 707.5 1 0 21.01 0.161 3
16-QAM
5 0 21.46 0.178 3
1 5 21.29 0.171 3
QPSK
23130 6 0 High 20.41 0.140 3
[
711 1 5 J 21.18 0.167 3
16-QAM
5 1 21.52 0.181 3
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Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 4: LTE Band 13
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.91 0.157 3
QPSK
23205 6 0 20.02 0.128 3
779.5 1 0 20.81 0.153 3
16-QAM
5 0 20.14 0.132 3
Low
1 0 21.10 0.164 3
QPSK
Band 13 23230 6 0 20.15 0.132 3
SMHz 782 1 0 21.05 0.162 3
16-QAM
5 0 20.40 0.140 3
1 5 21.31 0.172 3
QPSK
23255 6 0 High 20.25 0.135 3
|
784.5 1 5 J 20.81 0.153 3
16-QAM
5 1 19.97 0.126 3
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Conducted L
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.90 0.157 3
QPSK
23230 6 0 20.16 0.132 3
Low
782 1 0 20.85 0.155 3
16-QAM
Band 13 5 0 21.34 0.173 3
10MHz 1 5 21.06 0.163 3
QPSK
23230 6 0 High 20.22 0.134 3
9
782 1 5 20.89 0.156 3
16-QAM
5 1 21.48 0.179 3
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Product M2M DATA MODULE
Test Item RF Output Power
Test Mode Mode 5: LTE Band 25
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.09 0.258 2
QPSK
26047 6 0 19.06 0.161 2
1850.7 1 0 20.41 0.220 2
16-QAM
5 0 19.18 0.166 2
Low
1 0 20.92 0.248 2
QPSK
Band 25 26365 6 0 19.16 0.165 2
1.AMHz 1882.5 1 0 20.49 0.224 2
16-QAM
5 0 19.14 0.164 2
1 5 21.59 0.289 2
QPSK
26683 6 0 19.23 0.168 2
Low
1914.3 1 5 19.96 0.199 2
16-QAM
5 1 19.36 0.173 2
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 21.08 0.257 2
QPSK
26055 6 0 19.04 0.161 2
1851.5 1 0 20.12 0.206 2
16-QAM
5 0 18.98 0.158 2
Low
1 0 21.15 0.261 2
QPSK
Band 25 26365 6 0 19.00 0.159 2
3MHz 1882.5 1 0 20.44 0.222 2
16-QAM
5 0 19.05 0.161 2
1 5 21.45 0.280 2
QPSK
26675 6 0 High 19.15 0.165 2
[
1913.5 1 5 J 19.94 0.198 2
16-QAM
5 1 19.17 0.166 2
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.83 0.243 2
QPSK
26065 6 0 19.82 0.192 2
1852.5 1 0 20.64 0.232 2
16-QAM
5 0 20.09 0.205 2
Low
1 0 20.87 0.245 2
QPSK
Band 25 26365 6 0 19.82 0.192 2
SMHz 1882.5 1 0 20.81 0.242 2
16-QAM
5 0 20.09 0.205 2
1 5 20.93 0.248 2
QPSK
26665 6 0 Hiah 20.00 0.200 2
[
1912.5 1 5 J 20.79 0.240 2
16-QAM
5 1 20.17 0.208 2

Page: 35 of 746




Report No.: 19C0019R-HPUSP44V00

Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.70 0.236 2
QPSK
26090 6 0 19.77 0.190 2
1855 1 0 20.60 0.230 2
16-QAM
5 0 20.96 0.250 2
Low
1 0 20.76 0.239 2
QPSK
Band 25 26365 6 0 19.72 0.188 2
10MHz 1882.5 1 0 20.89 0.246 2
16-QAM
5 0 20.97 0.251 2
1 5 20.95 0.249 2
QPSK
26640 6 0 High 20.02 0.201 2
[
1910 1 5 J 20.83 0.243 2
16-QAM
5 1 21.20 0.264 2
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.74 0.238 2
QPSK
26115 6 0 20.69 0.235 2
1857.5 1 0 20.64 0.232 2
16-QAM
5 0 20.98 0.251 2
Low
1 0 20.83 0.243 2
QPSK
Band 25 26365 6 0 20.76 0.239 2
15MHz 1882.5 1 0 20.75 0.238 2
16-QAM
5 0 21.00 0.252 2
1 5 20.85 0.244 2
QPSK
26615 6 0 Hiah 21.03 0.254 2
[
1907.5 1 5 J 20.84 0.243 2
16-QAM
5 1 20.97 0.251 2
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Conducted _
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) EIRP EIRP
(dBm)
1 0 20.79 0.240 2
QPSK
26140 6 0 20.73 0.237 2
1860 1 0 20.54 0.227 2
16-QAM
5 0 20.96 0.250 2
Low
1 0 20.83 0.243 2
QPSK
Band 25 26365 6 0 20.76 0.239 2
20MHz 1882.5 1 0 20.69 0.235 2
16-QAM
5 0 21.01 0.253 2
1 5 20.91 0.247 2
QPSK
26590 6 0 High 21.03 0.254 2
[
1905 1 5 J 20.81 0.242 2
16-QAM
5 1 21.19 0.264 2
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Product M2M DATA MODULE
Test Item RF Output Power (Part 22)
Test Mode Mode 6: LTE Band 26
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.99 0.160 7
QPSK
26797 6 0 19.48 0.113 7
824.7 1 0 20.01 0.128 7
16-QAM
5 0 19.39 0.111 7
Low
1 0 21.66 0.187 7
QPSK
Band 26 26915 6 0 19.52 0.114 7
1.AMHz 836.5 1 0 19.96 0.126 7
16-QAM
5 0 19.71 0.119 7
1 5 21.08 0.163 7
QPSK
27033 6 0 19.38 0.110 7
Low
848.3 1 5 20.31 0.137 7
16-QAM
5 1 19.40 0.111 7
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.32 0.173 7
QPSK
26805 6 0 19.42 0.111 7
825.5 1 0 20.67 0.149 7
16-QAM
5 0 19.38 0.110 7
Low
1 0 21.49 0.179 7
QPSK
Band 26 26915 6 0 19.52 0.114 7
3MHz 836.5 1 0 20.80 0.153 7
16-QAM
5 0 19.67 0.118 7
1 5 21.14 0.166 7
QPSK
27025 6 0 High 19.37 0.110 7
[
847.5 1 5 J 19.84 0.123 7
16-QAM
5 1 19.34 0.109 7
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.17 0.167 7
QPSK
26815 6 0 20.41 0.140 7
826.5 1 0 21.07 0.163 7
16-QAM
5 0 20.61 0.147 7
Low
1 0 21.27 0.171 7
QPSK
Band 26 26915 6 0 20.55 0.145 7
SMHz 836.5 1 0 21.52 0.181 7
16-QAM
5 0 20.76 0.152 7
1 5 20.83 0.154 7
QPSK
27015 6 0 Hiah 20.30 0.136 7
[
846.5 1 5 J 21.05 0.162 7
16-QAM
5 1 20.46 0.142 7
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.15 0.166 7
QPSK
26840 6 0 20.38 0.139 7
829 1 0 21.10 0.164 7
16-QAM
5 0 21.62 0.185 7
Low
1 0 21.18 0.167 7
QPSK
Band 26 26915 6 0 20.44 0.141 7
10MHz 836.5 1 0 21.18 0.167 7
16-QAM
5 0 21.71 0.189 7
1 5 20.90 0.157 7
QPSK
26990 6 0 High 20.31 0.137 7
[
844 1 5 J 21.08 0.163 7
16-QAM
5 1 21.38 0.175 7
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.18 0.167 7
QPSK
26865 6 0 21.30 0.172 7
831.5 1 0 21.09 0.164 7
16-QAM
5 0 21.63 0.185 7
Low
1 0 21.20 0.168 7
QPSK
Band 26 26915 6 0 21.38 0.175 7
15MHz 836.5 1 0 21.13 0.165 7
16-QAM
5 0 21.65 0.186 7
1 5 20.82 0.154 7
QPSK
26965 6 0 Hiah 21.26 0.170 7
[
841.5 1 5 J 21.12 0.165 7
16-QAM
5 1 21.37 0.175 7
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Product M2M DATA MODULE
Test Item RF Output Power (Part 90)
Test Mode Mode 6: LTE Band 26
Date of Test 2019/12/16 Test Site SR12-H
Temperature (°C) | 22.0°C Humidity (%RH) | 60%RH
Conducted -
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freq. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 20.92 0.157 100
QPSK
26697 6 0 19.34 0.109 100
814.7 1 0 20.60 0.146 100
16-QAM
5 0 19.24 0.107 100
Low
1 0 20.96 0.159 100
QPSK
Band 26 26740 6 0 19.40 0.111 100
1.AMHz 819 1 0 20.74 0.151 100
16-QAM
5 0 19.35 0.110 100
1 5 21.45 0.178 100
QPSK
26783 6 0 . 19.50 0.114 100
ow
823.3 1 5 19.56 0.115 100
16-QAM
5 1 19.54 0.115 100
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Conducted _
Channel RF Output Power Limit
_ RB | RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.16 0.166 100
QPSK
26705 6 0 19.22 0.106 100
815.5 1 0 20.46 0.142 100
16-QAM
5 0 19.34 0.109 100
Low
1 0 21.26 0.170 100
QPSK
Band 26 26740 6 0 19.32 0.109 100
3MHz 819 1 0 19.84 0.123 100
16-QAM
5 0 19.31 0.109 100
1 5 21.23 0.169 100
QPSK
26775 6 0 High 19.44 0.112 100
[
822.5 1 5 J 20.58 0.146 100
16-QAM
5 1 19.24 0.107 100
Conducted o
Channel RF Output Power Limit
) RB | RB NB Output
Band Freq. |Modulation " (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.05 0.162 100
QPSK
26715 6 0 20.23 0.134 100
816.5 1 0 21.03 0.161 100
16-QAM
5 0 20.08 0.130 100
Low
1 0 21.13 0.165 100
QPSK
Band 26 26740 6 0 20.28 0.136 100
SMHz 819 1 0 21.07 0.163 100
16-QAM
5 0 20.37 0.139 100
1 5 21.05 0.162 100
QPSK
26765 6 0 Hiah 20.37 0.139 100
[
821.5 1 5 J 21.14 0.166 100
16-QAM
5 1 20.50 0.143 100
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Conducted L
Channel RF Output Power Limit
~ |RB| RB NB Output
Band Freqg. |Modulation . (W) (W)
No. | offset | Position Power
(MHz) ERP ERP
(dBm)
1 0 21.03 0.161 100
QPSK
26740 6 0 20.20 0.133 100
Low
819 1 0 21.05 0.162 100
16-QAM
Band 26 5 0 21.35 0.174 100
10MHz 1 5 21.11 0.164 100
QPSK
6 0 . 20.39 0.139 100
High
1 5 20.99 0.160 100
16-QAM
5 1 21.58 0.183 100
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4.

4.1.

4.2.

4.3.

Occupied Bandwidth

Test Setup
EUT Directional CMW 500
Coupler
| IS—
Spectrum
Analyzer

Test Procedure

The EUT was connected to Spectrum Analyzer and Base Station via power divider.
The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

3. The 26 dB bandwidth and 99% occupied bandwidth of the low & middle & high channel
for the highest RF powers were measured.

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause 4.2 & 4.3
ANSI C63.26: 2015 Sub-clause 5.4.3 & 5.4.4
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4.4. Test Result

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 1: LTE Band 2
Date of Test 2019/12/20 Test Site SR12-H
Temperature (°C) |22.0°C Humidity (%RH) 59%RH
LTE Band 2_1RB
Bandwidth _ Frequency Measuire Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
1850.7 0.322 0.211 N/A
QPSK 1880.0 0.322 0.204 N/A
Lam 1909.3 0.321 0.202 N/A
1850.7 0.319 0.200 N/A
16-QAM 1880.0 0.316 0.207 N/A
1909.3 0.306 0.206 N/A
1851.5 0.322 0.206 N/A
QPSK 1880.0 0.335 0.205 N/A
1908.5 0.321 0.207 N/A
M 1851.5 0.308 0.207 N/A
16-QAM 1880.0 0.319 0.208 N/A
1908.5 0.321 0.205 N/A
1852.5 0.324 0.210 N/A
QPSK 1880.0 0.324 0.210 N/A
1907.5 0.309 0.202 N/A
oM 1852.5 0.308 0.209 N/A
16-QAM 1880.0 0.316 0.210 N/A
1907.5 0.320 0.210 N/A
1855.0 0.325 0.207 N/A
QPSK 1880.0 0.325 0.207 N/A
LoM 1905.0 0.321 0.206 N/A
1855.0 0.308 0.209 N/A
16-QAM 1880.0 0.308 0.209 N/A
1905.0 0.320 0.207 N/A
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LTE Band 2_1RB
_ Measure Level o
Bandwidth _ Frequency Limit
Modulation (MH2)
(MHz) (MHz) (MHz)
26dB BW 99% BW
1857.5 0.324 0.207 N/A
QPSK 1880.0 0.323 0.203 N/A
1902.5 0.320 0.207 N/A
15M
1857.5 0.328 0.208 N/A
16-QAM 1880.0 0.327 0.208 N/A
1902.5 0.335 0.213 N/A
1860.0 0.310 0.208 N/A
QPSK 1880.0 0.321 0.208 N/A
1900.0 0.304 0.206 N/A
20M
1860.0 0.318 0.217 N/A
16-QAM 1880.0 0.317 0.214 N/A
1900.0 0.310 0.213 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 2_Full RB
_ Measure Level o
Bandwidth _ Frequency Limit
Modulation (MHz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
1850.7 1.228 1.076 N/A
QPSK 1880.0 1.232 1.077 N/A
1909.3 1.254 1.083 N/A
1.4M
1850.7 1.140 0.903 N/A
16-QAM 1880.0 1.059 0.902 N/A
1909.3 1.065 0.905 N/A
1851.5 1.238 1.078 N/A
QPSK 1880.0 1.234 1.075 N/A
aM 1908.5 1.239 1.076 N/A
1851.5 1.053 0.908 N/A
16-QAM 1880.0 1.072 0.907 N/A
1908.5 1.082 0.908 N/A
1852.5 1.243 1.081 N/A
QPSK 1880.0 1.240 1.080 N/A
EM 1907.5 1.232 1.081 N/A
1852.5 1.081 0.907 N/A
16-QAM 1880.0 1.078 0.907 N/A
1907.5 1.090 0.907 N/A
1855.0 1.219 1.078 N/A
QPSK 1880.0 1.222 1.075 N/A
1905.0 1.238 1.082 N/A
10M
1855.0 1.125 0.910 N/A
16-QAM 1880.0 1.116 0.910 N/A
1905.0 1.094 0.908 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 2_Full RB
_ Measure Level o
Bandwidth _ Frequency Limit
Modulation (MH2)
(MHz) (MHz) (MHz)
26dB BW 99% BW
1857.5 1.253 1.086 N/A
QPSK 1880.0 1.253 1.079 N/A
1902.5 1.224 1.076 N/A
15M
1857.5 1.115 0.906 N/A
16-QAM 1880.0 1.100 0.911 N/A
1902.5 1.093 0.907 N/A
1860.0 1.263 1.082 N/A
QPSK 1880.0 1.238 1.080 N/A
1900.0 1.282 1.075 N/A
20M
1860.0 1.117 0.909 N/A
16-QAM 1880.0 1.120 0.910 N/A
1900.0 1.104 0.909 N/A
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Report No.: 19C0019R-HPUSP44V00

B2_CH18607_1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.850700000 GHz

#IFGain:Low

Center Freq: 1.850700000 GHz
7 Trig:Free Run
#Atten: 40 dB

Ext Gain: 4

AvglHold:> 100100
00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.850700000 GHz

000

-10.0 t

-20.0

-30.0

-40.0 WW’” GURR

-50.0

Mo
‘TI‘T‘ ks

ﬂmﬁ'ﬁ! Uil

il

-60.0

Center 1.851 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 3 MHz]
Sweep 184 ms

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth
211.20 kHz
-447.71 kHz
322.2 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

27.8 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B2_CH18607_1.4M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 05:16:48 PM Dec 19, 2019
Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.850700000 GHz
AT T o T P
0.0 ,f \
-10.0 i \
-20.0
300 n m‘JJﬁ' % Mnﬂ
L me fropt i Filma
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.851 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.4 dBm Freq Offset
0 Hz|
1.0764 MHz
Transmit Freq Error -394 Hz OBW Power 99.00 %
x dB Bandwidth 1.228 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18607_1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.850700000 GHz

Center Freq: 1.850700000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.850700000 GHz

Center Freq||

000

-10.0 §

-20.0

Bl
R

-30.0 ¥

-40.0

-50.0 i

-60.0

Center 1.851 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 3 MHz]
Sweep 184 ms

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth

-449.5
319.

Transmit Freq Error
x dB Bandwidth

Total Power

200.27 kHz

OBW Power
x dB

3 kHz
1 kHz

26.5 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B2_CH18607_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 05:17:36 PMDec 19, 2019
Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 A 1.850700000 GHz
F"‘V\,,- Y S
0.0
-10.0 ‘(/ \\
-20.0
I ol .v"a [P T g
1% 1wl il L Y P
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.851 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset
0 Hz|
903.13 kHz
Transmit Freq Error -91.619 kHz OBW Power 99.00 %
x dB Bandwidth 1.140 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18900_1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz
Trig: Free Run

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

-10.0

#IFGain:Low #Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
00 Center Freq||
10.0 Ao b, 1.880000000 GHz
}'r ki
0.00

-20.0 -IIN ' m‘ﬂil

-30.0
-50.0 ! { -
0 CF Step
300.000 kHz
Center 1.88 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms|
Occupied Bandwidth Total Power 27.2 dBm Freq Offset|
OH
204.73 kHz :
Transmit Freq Error -453.02 kHz OBW Power 99.00 %
x dB Bandwidth 322.0 kHz x dB -26.00 dB

STATUS

B2_CH18900_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 0512010 PMDec 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 N . 1.880000000 GHz
et NI TN et e s T o ]
0.0
-10.0 \
[,
-20.0
i
-30.0 o W
o P !
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.88 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.7 dBm Freq Offset
0 Hz|
1.0774 MHz
Transmit Freq Error 2.816 kHz OBW Power 99.00 %
x dB Bandwidth 1.232 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 _CH18900 1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

=

-10.0

-20.0 i

-30.0 i

-40.0

TN

L

-50.0

-60.0

Center 1.88 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 3 MHz]
Sweep 184 ms

Center Freq
1.880000000 GHz

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error -448.6

x dB Bandwidth

316.7 kHz

Total Power

207.53 kHz

7 kHz OBW Power

x dB

26.8 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B2_CH18900_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 05:11:36 PMDec 19, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 , . N 1.880000000 GHz
A T R Y
0.0 f
-10.0 MJ'r \\n
-20.0
b o vy
Euli) B D MWDM
g PR e
-40.0 I
-50.0
o0 CF Step
300.000 kHz
Center 1.88 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.1 dBm Freq Offset
0 Hz|
902.51 kHz
Transmit Freq Error -91.889 kHz OBW Power 99.00 %
x dB Bandwidth 1.059 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH19193 1.4M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.909300000 GHz CenterFreq: 1.909300000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
I LAy, 1.909300000 GHz
008 W
-10.0 kk‘
200 M‘ 4
0.0 il
400 iy !
r i
PO i v o
e CF Step
300.000 kHz|
Center 1.900 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms
Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
0H
202.89 kHz :
Transmit Freq Error 450.08 kHz OBW Power 99.00 %
x dB Bandwidth 321.6 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B2_CH19193_1.4M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

0510017 PMDec 19, 2019

Center Freq 1.909300000 GHz

Center Freq: 1.909300000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

WWWWW

%'\uwpunh‘ll tha
IO TR

-40.0

-50.0

-60.0

Center 1.909 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 13.33 ms|

Center Freq(]
1.909300000 GHz

CF Step
300.000 kHz|

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

1.0830 MHz

-84 Hz
1.254 MHz

OBW Power
x dB

26.1 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2_CH19193 1.4M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.909300000 GHz

Center Freq: 1.909300000 GHz

7 Trig:Free Run

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

#IFGain:Low #Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 hﬁ“ﬁg} 1.909300000 GHz
000 Jﬂ ‘\
100 N
-20.0 N“ﬂ
-30.0 it MN,.
400 mem u‘ f IT‘ i
-50.0 | ] i ] ‘ i
0 CF Step
300.000 kHz|
Center 1.909 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms
Occupied Bandwidth Total Power 26.9 dBm Freq Offset|
0H
206.07 kHz :
Transmit Freq Error 448.18 kHz OBW Power 99.00 %
x dB Bandwidth 306.1 kHz x dB -26.00 dB

STATUS

B2_CH19193_1.4M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 05:10:47 PM Dec 19, 2019
Center Freq 1.909300000 GHz Center Freq: 1.909300000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
" " 1.909300000 GHz
100 i Rl SR
0.0
-10.0 f/ﬂ \
-20.0 \V\‘m_.
™ "l
a0 o mmppn
A T
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.909 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.5 dBm Freq Offset
0 Hz|
905.89 kHz
Transmit Freq Error 89.356 kHz OBW Power 99.00 %
x dB Bandwidth 1.065 MHz x dB -26.00 dB
IMSG STATUS

Page: 54 of 746



Report No.: 19C0019R-HPUSP44V00

B2 CH18615 3M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.851500000 GHz CenterFreq: 1.851500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 1.851500000 GHz
008
-10.0
200 j{
-30.0 A
200 !
-50.0 IR T I
'BD'U| \ ‘ CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms
Occupied Bandwidth Total Power 27.2 dBm Freq Offset|
0H
206.96 kHz :
Transmit Freq Error -1.0817 MHz OBW Power 99.00 %
x dB Bandwidth 322.5 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B2_CH18615_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:13:25 &M Dec 20, 2019
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 —— 1851500000 GHz
0.0
-10.0
-20.0 J/ i
K TPRY
o0 WW.IYWY A
-40.0 Y T n”mm :
-50.0 ; T
o0 CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.7 dBm Freq Offset
0 Hz|
1.0788 MHz
Transmit Freq Error -627.72 kHz OBW Power 99.00 %
x dB Bandwidth 1.238 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18615 3M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD - ]

Center Freq 1.851500000 GHz CenterFreq: 1.851500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:> 1001100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 1.851500000 GHz
008
-10.0

N

‘ ' CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset|
0H
207.81 kHz :
Transmit Freq Error -1.0798 MHz OBW Power 99.00 %
x dB Bandwidth 308.2 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS
B2_CH18615_3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 09:12:28AMDec20,2009 [ _ |
Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
1.851500000 GHz
Pl
0.0
-10.0 J \\
Ty
R
T
CF Step
1.000000 MHz
Center 1.852 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.2 dBm Freq Offset
0 Hz|
908.61 kHz
Transmit Freq Error -721.24 kHz OBW Power 99.00 %
x dB Bandwidth 1.053 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 _CH18900 3M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC ALIGHNAUTD 0 5 AM Dec 20, 2018
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.880000000 GHz
000
100
-20.0
-30.0
-40.0
50.0 Wﬂ”ﬂw '
'BD'”| CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset|
0H
205.50 kHz :
Transmit Freq Error -1.0828 MHz OBW Power 99.00 %
x dB Bandwidth 335.2 kHz x dB -26.00 dB

STATUS

B2_CH18900_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 09:14:01 &M Dec 20, 2019

Center Freq 1.880000000 GHz

Frequency

Center Freq: 1.880000000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run Avg|Hold:>100/100

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log
200

CenterFreq
1.880000000 GHz

0.0

0.00

-10.0

-20.0

-30.0

-40.0

500 Ll

T

-60.0

CF Step
1.000000 MHz

Center 1.88 GHz
Res BW 15 kHz

Span 10 MHz
Sweep 42.67 ms|

[Auto

Man

#VBW 47 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

1.0757 MHz

-629.25 kHz
1.234 MHz

Total Power 26.2 dBm Freq Offset

0 Hz|

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18900_3M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

wse| 1) Alignment Completed

STATUS

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.880000000 GHz
000
100
-20.0 f .\
-30.0 ;
-50.0 T RN
'BD'”| | CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset|
0H
208.58 kHz :
Transmit Freq Error -1.0798 MHz OBW Power 99.00 %
x dB Bandwidth 319.2 kHz x dB -26.00 dB

B2_CH18900_3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:14:39 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.660000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 L 1.880000000 GHz
AT,
00n
100

STATUS

W
Py
CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHZ] [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.4 dBm Freq Offset
OH:

907.68 kHz i

Transmit Freq Error -722.06 kHz OBW Power 99.00 %

x dB Bandwidth 1.072 MHz x dB -26.00 dB
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Report No.: 19C0019R-HPUSP44V00

B2 CH19185 3M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq: 1.908500000 GHz

Center Freq 1.908500000 GHz _

#IFGain:Low

Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0 ‘

Center 1.909 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Center Freq
1.908500000 GHz

Span 10 MHz
Sweep 613.3 ms|

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

Total Power

27.6 dBm

207.18 kHz

Freq Offset
0Hz

Transmit Freq Error
x dB Bandwidth

wse| 1) Alignment Completed

1.0797 MHz
321.7 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B2_CH19185_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:52:51 &M Dec 20, 2019
Center Freq 1.908500000 GHz Center Freq: 1.908500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1908500000 GHz,
|
0.0
-10.0
-20.0 \
-30.0 WM
-40.0 W i)
-50.0 mwwmm T T
o0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.6 dBm Freq Offset
0 Hz|
1.0769 MHz
Transmit Freq Error 629.25 kHz OBW Power 99.00 %
x dB Bandwidth 1.239 MHz x dB -26.00 dB
IMSG STATUS

Page: 59 of 746



Report No.: 19C0019R-HPUSP44V00

B2_CH19185 3M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.908500000 GHz CenterFreq: 1.908500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.908500000 GHz
000
100
-20.0 I \‘t
-30.0
-40.0 MW
500 " *mm
e | \ CF Step
1.000000 MHz
Center 1.900 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
0H
205.53 kHz :
Transmit Freq Error 1.0796 MHz OBW Power 99.00 %
x dB Bandwidth 321.5 kHz x dB -26.00 dB
wsa | AJFile <PICTURE.PNG> saved STATUS

B2_CH19185_3M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 09:54:16 &M Dec 20, 2019

Center Freq 1.908500000 GHz Center Freq: 1.808500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 - 1908500000 GHz,
0.0
-10.0
-20.0 ./ \W
-30.0 ”J ¥ 1v|\
.00 . %m‘*
0 WWWWM'" J "
o0 CF Step
1.000000 MHz
Center 1.909 GHz Span 10 MHZ] [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset
0H
908.02 kHz i
Transmit Freq Error 720.26 kHz OBW Power 99.00 %
x dB Bandwidth 1.082 MHz x dB -26.00 dB

STATUS
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B2_CH18625 5M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1852500000 GHz
000
100
-20.0 j \\
-30.0
400 - w”"%
00 i,
-60.0 sl
‘ CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset|
0H
210.41 kHz :
Transmit Freq Error -2.1608 MHz OBW Power 99.00 %
x dB Bandwidth 324.7 kHz x dB -26.00 dB
IMSG STATUS

B2_CH18625_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 10:00:03 &M Dec 20, 2019

Center Freq 1.852500000 GHz

#IFGain:Low

Center Freq: 1.852500000 GHz
T Trig:Free Run
#Atten: 40 dB

Radio 5td: Nohe Frequency

Avg|Hold:>100/100

Ext Gain: -4.00 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log

Center Freq(]

200

1.852500000 GHz

!
oo oot

0.00

-10.0 f l\
-20.0

400 WW I hﬂ%

-50.0 LA T
o0 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHZ] [auto Man

Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
OH:

1.0814 MHz i

Transmit Freq Error -1.7112 MHz OBW Power 99.00 %

x dB Bandwidth 1.243 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18625 5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC
Center Freq 1.852500000 GHz

#IFGain:Low

SENSE:INT BLIGN AUTO
Center Freq: 1.852500000 GHz
7 Trig:Free Run Avg|Hold:> 1001100

#Atten: 40 dB Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.852500000 GHz

oo
-10.0
200 \

300 ‘fﬂ
-10.0 i WW
k] i [T

-60.0

e

CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
OH:
209.69 kHz :
Transmit Freq Error -2.1594 MHz OBW Power 99.00 %
% dB Bandwidth 308.2 kHz x dB -26.00 dB

STATUS

B2

CH18625_5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:01:26 AM Dec 20, 2019
Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 Voriphe 1.852500000 GHz
0.0
-10.0
200 \‘\.*,'
300 W MMM‘MH
o0 M M\WMM""‘
500 Wmﬂw
o0 CF Step
1.000000 MHz
Center 1.853 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset
0 Hz|
907.61 kHz
Transmit Freq Error -1.7989 MHz OBW Power 99.00 %
x dB Bandwidth 1.081 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

B2 _CH18900 5M_QPSK_1RBO

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

#IFGain:Low

Center Freq: 1.880000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.880000000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0

T

-50.0

-60.0

e

Center 1.88 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 10 MHz
Sweep 613.3 ms|

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

210.07 kHz

-2.1607 MHz
324.5 kHz

Total Power

OBW Power
x dB

27.6 dBm

Freq Offset
0Hz

99.00 %
-26.00 dB

STATUS

B2_CH18900_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:25:08 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 v — 1.880000000 GHz
0.0
-10.0
-20.0 / \
.00 M-”-, ]
-40.0 f o=
s s 2. WP
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset
0 Hz|
1.0809 MHz
Transmit Freq Error -1.7112 MHz OBW Power 99.00 %
x dB Bandwidth 1.240 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH18900 5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.880000000 GHz Center Freq: 1.580000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.880000000 GHz
000
100
-20.0 ‘l
-30.0
-40.0 { v
-50.0 M“HII ‘Il“lHl
-60.0 | CFStep
1.000000 MHz
Center 1.88 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset|
0H
210.42 kHz :
Transmit Freq Error -2.1591 MHz OBW Power 99.00 %
x dB Bandwidth 316.6 kHz x dB -26.00 dB
IMSG STATUS

B2_CH18900_5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:22:54 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 T 1.880000000 GHz|
0.0
-10.0
Bl \”p‘
-30.0 ¥
.00 WMW M
-50.0 i
o0 CF Step
1.000000 MHz
Center 1.88 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset
0 Hz|
907.29 kHz
Transmit Freq Error -1.7996 MHz OBW Power 99.00 %
x dB Bandwidth 1.078 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 CH19175 5M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1907500000 GHz
000
100
-20.0 { \
-30.0 'f \
-40.0 M-
-50.0 mem
0 | | CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
0H
202.21 kHz :
Transmit Freq Error 2.1600 MHz OBW Power 99.00 %
x dB Bandwidth 309.7 kHz x dB -26.00 dB
IMSG STATUS

B2_CH19175_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:27:20 &M Dec 20, 2019
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10,0 ) g Ak 1.907500000 GHz
R AR i bk
0.0
-10.0
-20.0 \\
-30.0 !
-40.0 ALl I I T
-50.0 !
500
| CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.5dBm Freq Offset
0 Hz|
1.0811 MHz
Transmit Freq Error 1.7097 MHz OBW Power 99.00 %
x dB Bandwidth 1.232 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH19175 5M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD - ]

Center Freq 1.907500000 GHz CenterFreq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:> 1001100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 1.907500000 GHz
008

-10.0

STATUS

CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.3 dBm Freq Offset|
OH:
210.80 kHz :
Transmit Freq Error 2.1573 MHz OBW Power 99.00 %
% dB Bandwidth 320.5 kHz x dB -26.00 dB

B2_CH19175_5M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

U RL RF S0R  AC SENSE:INT| ALIGNAUTO 10:28:47 AMDec20,2009 [ |
Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 o 1907500000 GHz,
0.0
-10.0 j \
-20.0 o
] D v
-40.0 f i
) NP,
o0 CF Step
1.000000 MHz
Center 1.908 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.9dBm Freq Offset
0 Hz|
907.07 kHz
Transmit Freq Error 1.7990 MHz OBW Power 99.00 %
x dB Bandwidth 1.090 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 CH18650 10M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.855000000 GHz

Center Freq: 1.855000000 GHz

#IFGain:Low

7 Trig:Free Run

#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.855000000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0 i i

-50.0 T T

-60.0 ‘

e

MWMW

Center 1.855 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

CF Step
2.000000 MHz,

[Auto Man

Occupied Bandwidth

-4.2270
3261

Transmit Freq Error
x dB Bandwidth

Total Power

207.98 kHz

OBW Power
x dB

NMHz
kHz

27.7 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B2_CH18650_10M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:53:17 &M Dec 20, 2019
Center Freq 1.855000000 GHz Center Freq: 1.655000000 GHz Radio Std: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 il 1.855000000 GHz
00n

-10.0 H

-50.0

o ppt
300 s
.00 Foal e

et

-60.0

STATUS

CF Step
2.000000 MHz,
Center 1.855 GHz Span 20 MHz] [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 83.33 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
OH:
1.0784 MHz i
Transmit Freq Error -3.7794 MHz OBW Power 99.00 %
x dB Bandwidth 1.219 MHz x dB -26.00 dB
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Report No.: 19C0019R-HPUSP44V00

B2 CH18650 10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.855000000 GHz

7 Trig:Free Run

Center Freq: 1.855000000 GHz Radio Std: None Frequency
Avg|Hold:>100/100

Ext Gain: 4.00 dB

#Atten: 40 dB Radio Device: BTS

#IFGain:Low

10 dBldiv

Ref 30.00 dBm

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

500 !

-60.0 ‘

—

Center 1.855 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

Center Freq||
1.855000000 GHz

CF Step
2.000000 MHz
Man

(>

uto

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

209.65 kHz

-4.2308 MHz
308.3 kHz

Total Power

OBW Power
x dB

27.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B2_CH18650_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 10:50:18 &M Dec 20, 2019

Center Freq 1.855000000 GHz

Frequency

Center Freq: 1.855000000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0 t

-50.0 Hi

-60.0

IRTYSXTTTR N Xy TTI PP YT W IFTIY |

Center 1.855 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

Center Freq(]
1.855000000 GHz

CF Step
2.000000 MHz

[Auto Man

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth
910.12 kHz
-3.8717 MHz
1.125 MHz

Total Power

OBW Power
x dB

28.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 _CH18900 10M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz

#IFGai

7 Trig:Free Run
#Atten: 40 dB

n:Low

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0 ‘

-

Center 1.88 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

1.880000000 GHz

Center Freq||

CF Step
2.000000 MHz
Man

(>

uto

Occupied Bandwidth

Transmit Freq Error 4.

x dB Bandwidth

Total Power

207.51 kHz

OBW Power
x dB

2265 NHz
325.5 kHz

27.4 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B2_CH18900_10M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:54:18 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 , 1.880000000 GHz
0.0
-10.0
-20.0
-30.0
-40.0
-50.0 } ATV RPTY .
o0 CF Step
2.000000 MHz
Center 1.88 GHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 83.33 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0 Hz|
1.0752 MHz
Transmit Freq Error -3.7802 MHz OBW Power 99.00 %
x dB Bandwidth 1.222 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 CH18900_10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0R SENSE:INT) ALIGHN AUTO 0 &M Dec 20, 2019
BW 20.000 kHz | Genter Freq: 1380000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
‘ #IFGain:Low #Atten: 40 4B Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.880000000 GHz
[ils]
100
-20.0 L
-30.0
400 WJ \M‘M
M M_
-50.0
L d
oo M W = T
2.000000 MHz
Center 1.88 GHz Span 20 MHz] [auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0 Hz
209.68 kHz
Transmit Freq Error -4.2312 MHz OBW Power 99.00 %
x dB Bandwidth 308.8 kHz x dB -26.00 dB

STATUS.

B2_CH18900_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SENSE!INT)

ALIGN AUTO

10:55:38 &M Dec 20, 2019

Center Freq: 1.880000000 GHz
T Trig:Free Run
#Atten: 40 dB

Center Freq 1.880000000 GHz

#IFGain:Low

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log
200

100 A

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

TN

TR |
Wy

-60.0

Center 1.88 GHz

Res BW 15 kHz #VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

Center Freq(]
1.880000000 GHz

CF Step
2.000000 MHz

[Auto Man

Occupied Bandwidth Total Power

910.88 kHz
-3.8720 MHz
1.116 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

28.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 C

Agilent Spectrum Analyzer - Occupied BW

H19150_10M_QPSK_1RB5

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1905000000 GHz
000
100
-20.0
-30.0 \
-40.0 Mih
00 j Liam: T
0 CF Step
2.000000 MHz
Center 1.905 GHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 27.9 dBm Freq Offset|
0H
206.47 kHz :
Transmit Freq Error 3.1466 MHz OBW Power 99.00 %
x dB Bandwidth 321.6 kHz x dB -26.00 dB
IMSG STATUS

B2_CH19150_10M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:14:17 &M Dec 20, 2019
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10,0 rT#ll m 1.905000000 GHz
0.0
-10.0
-20.0
300 M’T’M M%
W F
00 W ;
o0 CF Step
2.000000 MHz
Center 1.905 GHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 83.33 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0 Hz|
1.0825 MHz
Transmit Freq Error 2.6941 MHz OBW Power 99.00 %
x dB Bandwidth 1.238 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH19150 10M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0&  AC SENSE:INT BLIGN AUTO
Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log

0.0

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

WW

Center 1.905 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

Center Freq||
1.905000000 GHz

CF Step
2.000000 MHz
Man

(>

uto

Occupied Bandwidth
207.23 kHz
3.1498 MHz
320.7 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

27.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B2_CH19150_10M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 11:11:22 &M Dec 20, 2019

Center Freq 1.905000000 GHz

Frequency

Center Freq: 1.905000000 GHz Radio Std: None

T Trig:Free Run Avg|Hold:>100/100

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

#IFGain:Low

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

TR RY M.Wi

-60.0

Center 1.905 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

Center Freq(]
1.905000000 GHz

CF Step
2.000000 MHz

[Auto Man

Occupied Bandwidth
908.19 kHz
2.7875 MHz
1.094 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 CH18675_15M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.857500000 GHz

Center Freq: 1.857500000 GHz
7 Trig:Free Run

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

#IFGain:Low #Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq]
100 1857500000 GHz
000
100
-20.0
-30.0 1
-40.0 Jlﬁ %‘
-50.0
-60.0 ‘ MW CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.1 dBm Freq Offset|
0H
207.11 kHz :
Transmit Freq Error -6.4812 MHz OBW Power 99.00 %
x dB Bandwidth 324.1 kHz x dB -26.00 dB

STATUS

B2_CH18675_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 11:20:36 AM Dec 20, 2019

Center Freq 1.857500000 GHz

#IFGain:Low

Center Freq: 1.857500000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0 Y

-40.0

eal] —

-60.0

T PRy

W

Center 1.858 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

Center Freq(]
1.857500000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth
1.0869 MHz
-6.0360 MHz
1.253 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2_CH18675_15M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.857500000 GHz
000
100
-20.0 k
-30.0 ‘M
-40.0
™~
-50.0 M
0 CF Step
4.000000 MHz
Center 1.858 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 27.9 dBm Freq Offset|
0H
208.85 kHz :
Transmit Freq Error -6.4808 MHz OBW Power 99.00 %
x dB Bandwidth 328.3 kHz x dB -26.00 dB
IMSG STATUS

B2_CH18675_15M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 11:22:29 &M Dec 20, 2019

Center Freq 1.857500000 GHz

Frequency

Center Freq: 1.857500000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

il 7 e

|
“““‘W

Center 1.858 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.857500000 GHz

CF Step
4.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

906.58 kHz

-6.1196 MHz
1.115 MHz

Total Power

OBW Power
x dB

28.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 CH18900 15M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

Center Freq: 1.880000000 GHz

#IFGai

7 Trig:Free Run
#Atten: 40 dB

n:Low

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.880000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

"y

-60.0

Center 1.88 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Total Power

28.3 dBm

203.89 kHz

Freq Offset
0Hz

Transmit Freq Error
x dB Bandwidth

-6.4820 MHz
323.0 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B2_CH18900_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:49:39 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.880000000 GHz
0.0
-10.0
-20.0
-30.0
-40.0
-50.0
Pt oA At At
500
I | | | | | | o Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0 Hz|
1.0798 MHz
Transmit Freq Error -6.0323 MHz OBW Power 99.00 %
x dB Bandwidth 1.253 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 CH18900 15M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

#IFGain:Low

Center Freq: 1.880000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||

1.880000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

sl

mm...r......

Center 1.88 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth
208.06 kHz
-6.4809 MHz
327.3 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

27.9 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B2_CH18900_15M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:48:46 &M Dec 20, 2019
Center Freq 1.880000000 GHz Center Freq: 1.650000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.880000000 GHz
0.0
-10.0
-20.0
-30.0 ™
-40.0 i W‘N‘u
o) — | %h - +
500
CF Step
4.000000 MHz
Center 1.88 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0 Hz|
911.19 kHz
Transmit Freq Error -6.1222 MHz OBW Power 99.00 %
x dB Bandwidth 1.100 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH19125 15M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.902500000 GHz

#IFGain:Low

Center Freq: 1.902500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

wse| 1) Alignment Completed

10 dBidiv Ref 30.00 dBm
Log
00 Center Freq|]
00 1.902500000 GHz
0.00
-10.0
-20.0
-30.0 J \-
-40.0 .
00 , .Jf ’\\\_
b
500 WWM 'W'Wm oF step
4.000000 MHz,
Center 1.903 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2452 s
Occupied Bandwidth Total Power 28.2 dBm Freq Offset|
OH:
207.17 kHz :
Transmit Freq Error 6.4815 MHz OBW Power 99.00 %
x dB Bandwidth 320.9 kHz x dB -26.00 dB

STATUS

B2_CH19125_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:51:24 &M Dec 20, 2019
Center Freq 1.902500000 GHz Center Freq: 1.902500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1902500000 GHz,
0.0
-10.0
-20.0
-30.0 ||
-40.0
O —————————- v
500
| | ‘ ‘ CF Step
4.000000 MHz
Center 1.903 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0 Hz|
1.0765 MHz
Transmit Freq Error 6.0286 MHz OBW Power 99.00 %
x dB Bandwidth 1.224 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B2_CH19125 15M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.902500000 GHz

Center Freq: 1.902500000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Held: 1001100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

“““Wu

ool

Center 1.903 GHz
Res BW 3.9 kHz

#VBW 20 kHz

1.902500000 GHz

Center Freq||

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

213.52 kHz

6.4767 NMHz
335.3 kHz

OBW Power
x dB

27.9 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B2_CH19125_15M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

11:52:12 &M Dec 20, 2019

Center Freq 1.902500000 GHz

Center Freq: 1.902500000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

500 |

A ”.. T Y

-60.0

Center 1.903 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.902500000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth

907.20
Transmit Freq Error
x dB Bandwidth

6.1199 MHz
1.093 MHz

Total Power

kHz

OBW Power
x dB

27.9 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 _CH18700 20M_QPSK_1RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.860000000 GHz

Center Freq: 1.860000000 GHz

7 Trig:Free Run

AvglHold:> 100100

Radic Std: None

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.860000000 GHz
000
100
-20.0
-30.0 l
\
-40.0 ‘/ \.
P
-60.0 M M o M CF Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.2 dBm Freq Offset|
0H
208.05 kHz :
Transmit Freq Error -8.5516 MHz OBW Power 99.00 %
x dB Bandwidth 310.5 kHz x dB -26.00 dB

STATUS

B2_CH18700_20M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:28:59 PM Dec 20, 2019
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 rw 1.860000000 GHz
0.0
-10.0
-20.0
-30.0 H
-40.0
- i st
500
| ‘ ‘ | CF Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0 Hz|
1.0820 MHz
Transmit Freq Error -8.1008 MHz OBW Power 99.00 %
x dB Bandwidth 1.263 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

Agilent Spectrum Analyzer - Occupied BW

B2_CH18700_20M_16-QAM_1RBO

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.860000000 GHz
000
100
-20.0
-30.0
-40.0
-50.0
e
£0.0 | ‘ Mw CF step
4.000000 MHz
Center 1.86 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 27.8 dBm Freq Offset|
0H
217.24 kHz :
Transmit Freq Error -8.5485 NMHz OBW Power 99.00 %
x dB Bandwidth 318.6 kHz x dB -26.00 dB
IMSG STATUS

B2_CH18700_20M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 0L:28:11 PMDec 20, 2019
Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.860000000 GHz
0.0
-10.0
-20.0 l
-30.0
-40.0
o . — ——
500 !
| | | | | | o Step
4.000000 MHz
Center 1.86 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0 Hz|
909.32 kHz
Transmit Freq Error -8.1885 MHz OBW Power 99.00 %
x dB Bandwidth 1.117 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B2 _CH18900 20M_QPSK_1RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.880000000 GHz

#IFGain:Low

Center Freq: 1.880000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.880000000 GHz

Center Freq||

000

-10.0

-20.0

-30.0 j i
200 M K\
-50.0 M

-60.0

i e s e

e e

CF Step
4.000000 MHz,
Center 1.88 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 5
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
OH:
208.10 kHz :
Transmit Freq Error -8.5526 MHz OBW Power 99.00 %
% dB Bandwidth 321.6 kHz x dB -26.00 dB

STATUS

B2_CH18900_20M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 01:30:11 PMDec 20, 2019

Center Freq 1.880000000 GHz

#IFGain:Low

Center Freq: 1.880000000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

PRI

Center 1.88 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.880000000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth
1.0805 MHz
-8.1016 MHz
1.238 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.3 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 CH18900 20M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.880000000 GHz

#IFGain:Low

7 Trig:Free Run

Center Freq: 1.880000000 GHz Radio Std: None Frequency
Avg|Hold:>100/100

Ext Gain: 4.00 dB

#Atten: 40 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log
00 Center Freq]
100 1.880000000 GHz
.00
-10.0
200
0.0 !
-40.0 Mﬂ!
£0.0 | i
0 | | CF Step
4.000000 MHz,
Center 1.88 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 5
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
OH:
214.79 kHz :
Transmit Freq Error -8.5497 MHz OBW Power 99.00 %
% dB Bandwidth 317.6 kHz x dB -26.00 dB

STATUS

B2_CH18900_20M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 01:31:54 PMDec 20, 2019

Center Freq 1.880000000 GHz

Frequency

Center Freq: 1.880000000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.88 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.880000000 GHz

CF Step
4.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
910.11 kHz

-8.1893 MHz
1.120 MHz

Total Power

OBW Power
x dB

28.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B2 CH19100 20M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.900000000 GHz

Center Freq: 1.900000000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Avg|Held: 1001100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0 +

-60.0

Center 1.9 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

Center Freq
1.900000000 GHz

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Total Power

27.8 dBm

206.57 kHz

Freq Offset
0Hz

Transmit Freq Error
x dB Bandwidth

8.5479 MHz
304.3 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B2_CH19100_20M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 01:58:48 PM Dec 20, 2019
Center Freq 1.900000000 GHz Center Freq: 1.900000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1900000000 GHz,
0.0
-10.0
-20.0
-30.0 N
-40.0
-50.0 1
0.0
' ‘ ‘ ‘ | CF Step
4.000000 MHz
Center 1.9 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 27.9dBm Freq Offset
0 Hz|
1.0759 MHz
Transmit Freq Error 8.1020 MHz OBW Power 99.00 %
x dB Bandwidth 1.282 MHz x dB -26.00 dB

STATUS

Page: 83 of 746



Report No.: 19C0019R-HPUSP44V00

B2_CH19100 20M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.900000000 GHz

#IFGain:Low

Center Freq: 1.900000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Radio Std: None Frequency

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBIdiv Ref 30.00 dBm
Log
00 Center Freq|]
I 1.900000000 GHz
0o
KLl
0.0
0.0 m‘“
400 P
i
500 | | |
500 WW CF step
4.000000 MHz
Center 1.9 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2452 s
Occupied Bandwidth Total Power 28.2 dBm Freq Offset|
0H
213.24 kHz :
Transmit Freq Error 8.5482 MHz OBW Power 99.00 %
x dB Bandwidth 310.5 kHz x dB -26.00 dB

wse| 1) Alignment Completed

STATUS

B2_CH19100_20M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 01:58:07 PMDec 20, 2019

Center Freq 1.900000000 GHz

T Trig:Free Run

Center Freq: 1.900000000 GHz Radio Std: None Frequency
Avg|Hold:>100/100

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

#IFGain:Low

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0 ]

Josshisnii

m I'w...n

P

-60.0

Center 1.9 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.900000000 GHz

CF Step
4.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

909.29 kHz
8.1883 MHz
1.104 MHz

Total Power

OBW Power
x dB

28.4 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 2: LTE Band 4
Date of Test 2019/12/20 Test Site SR12-H
Temperature (°C) |22.0°C Humidity (%RH) 59%RH
LTE Band 4_1RB
Band width _ Frequency Measuire Level Limit
T Modulation (MHZ) (MHz) (MH2)
26dB BW 99% BW
1710.7 0.338 0.209 N/A
QPSK 1732.5 0.348 0.209 N/A
Lam 1754.3 0.334 0.202 N/A
1710.7 0.305 0.206 N/A
16-QAM 1732.5 0.305 0.206 N/A
1754.3 0.316 0.208 N/A
1711.5 0.349 0.209 N/A
QPSK 1732.5 0.339 0.209 N/A
1753.5 0.320 0.206 N/A
M 1711.5 0.295 0.207 N/A
16-QAM 1732.5 0.295 0.206 N/A
1753.5 0.319 0.208 N/A
1712.5 0.323 0.210 N/A
QPSK 1732.5 0.323 0.208 N/A
1753.5 0.310 0.202 N/A
oM 1712.5 0.306 0.209 N/A
16-QAM 1732.5 0.306 0.210 N/A
1753.5 0.321 0.211 N/A
1715.0 0.324 0.206 N/A
QPSK 1732.5 0.335 0.208 N/A
LoM 1750.0 0.319 0.206 N/A
1715.0 0.309 0.208 N/A
16-QAM 1732.5 0.333 0.212 N/A
1750.0 0.309 0.208 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 4_1RB
_ Measure Level o
Band width _ Frequency Limit
Modulation (MHz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
17175 0.324 0.205 N/A
QPSK 1732.5 0.322 0.206 N/A
1747.5 0.334 0.207 N/A
15M
1717.5 0.328 0.207 N/A
16-QAM 1732.5 0.326 0.207 N/A
1747.5 0.325 0.212 N/A
1720.0 0.321 0.208 N/A
QPSK 1732.5 0.322 0.206 N/A
1745.0 0.310 0.208 N/A
20M
1720.0 0.319 0.214 N/A
16-QAM 1732.5 0.309 0.215 N/A
1745.0 0.309 0.216 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 4_Full RB
_ Measure Level o
Band width _ Frequency Limit
Modulation (MHz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
1710.7 1.240 1.077 N/A
QPSK 1732.5 1.238 1.076 N/A
1754.3 1.225 1.076 N/A
1.4M
1710.7 1.058 0.906 N/A
16-QAM 1732.5 1.061 0.906 N/A
1754.3 1.069 0.904 N/A
1711.5 1.235 1.077 N/A
QPSK 1732.5 1.230 1.076 N/A
aM 1753.5 1.237 1.074 N/A
17115 1.062 0.907 N/A
16-QAM 1732.5 1.064 0.907 N/A
1753.5 1.065 0.909 N/A
17125 1.224 1.078 N/A
QPSK 1732.5 1.230 1.080 N/A
EM 1753.5 1.236 1.079 N/A
1712.5 1.082 0.907 N/A
16-QAM 1732.5 1.076 0.906 N/A
1753.5 1.078 0.905 N/A
1715.0 1.241 1.075 N/A
QPSK 1732.5 1.221 1.074 N/A
1750.0 1.238 1.081 N/A
10M
1715.0 1.105 0.909 N/A
16-QAM 1732.5 1.114 0.910 N/A
1750.0 1.079 0.904 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 4_Full RB
_ Measure Level o
Band width _ Frequency Limit
Modulation (MHz)
(MHz) (MHz) (MHz)
26dB BW 99% BW
17175 1.258 1.086 N/A
QPSK 1732.5 1.252 1.085 N/A
1747.5 1.228 1.078 N/A
15M
1717.5 1.101 0.909 N/A
16-QAM 1732.5 1.080 0.909 N/A
1747.5 1.105 0.909 N/A
1720.0 1.234 1.082 N/A
QPSK 1732.5 1.254 1.083 N/A
1745.0 1.247 1.082 N/A
20M
1720.0 1.118 0.910 N/A
16-QAM 1732.5 1.134 0.911 N/A
1745.0 1.104 0.910 N/A
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Report No.: 19C0019R-HPUSP44V00

B4 _CH19957 1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.710700000 GHz

Center Freq: 1.710700000 GHz

#IFGain:Lo

7 Trig:Free Run
#Atten: 40 dB

w

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.710700000 GHz

000

-10.0

-20.0

0.0 i
oo WWP”FMMW

£0.0
0 CF Step
300.000 kHz,
Center 1.711 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms

Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
OH:
209.90 kHz :

Transmit Freq Error -451.71 kHz OBW Power 99.00 %

% dB Bandwidth 338.2 kHz x dB -26.00 dB

STATUS

B4_CH19957_1.4M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:12:12 PMDec 20, 2019

Center Freq 1.710700000 GHz

Center Freq: 1.710700000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 d

Bm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

L
LML

-30.0

Ty

Lk

-40.0

-50.0

-60.0

Center 1.711 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 13.33 ms|

Center Freq(]
1.710700000 GHz

CF Step
300.000 kHz|

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.0771 MHz

474 Hz
1.240 MHz

Total Power

OBW Power
x dB

26.6 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4 _CH19957 1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.710700000 GHz

Center Freq: 1.710700000 GHz

7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

#IFGain:Low

Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
1.710700000 GHz

000

-10.0

-20.0

-30.0

MW g,

400 |pprprmtaiatit

-50.0

e g ity le)
Mk AL T

-60.0

Center 1.711 GHz
Res BW 3.9 kHz

#VB

W 20 kHz

Span 3 MHz]
Sweep 184 ms

CF Step
300.000 kHz,

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

206.52 kHz

-447.87 kHz
305.3 kHz

Total Power

OBW Power
x dB

26.8 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH19957_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:11:30 PMDec 20, 2019
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 A 1710700000 GHz
IR~ o oty T 'b\
0.0
-10.0 f/ \\
-20.0 iy
E " N»’Nf Mv’\u\
WV‘W p EAV R
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.711 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset
0 Hz|
906.66 kHz
Transmit Freq Error -89.240 kHz OBW Power 99.00 %
x dB Bandwidth 1.058 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 Aol 1.732500000 GHz
000 f l
100 Mm’!’i %
-20.0 1 f
300 1 nkaJ‘ M.
00 MMPWW MWN. o
-50.0
0 CF Step
300.000 kHz|
Center 1.733 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
0H
209.78 kHz :
Transmit Freq Error -451.71 kHz OBW Power 99.00 %
x dB Bandwidth 348.0 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20175_1.4M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:13:27 PM Dec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 . 1.732500000 GHz,
Tl G TICwL)
0.0
-10.0 \
-20.0 ,/ N,
300 bAoA MN PP ey M oty et
A A (A o] i
-40.0
-50.0
o0 CF Step
300.000 kHz|
Center 1.733 GHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 26.9 dBm Freq Offset
0 Hz|
1.0767 MHz
Transmit Freq Error -1.173 kHz OBW Power 99.00 %
x dB Bandwidth 1.238 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.732500000 GHz

#IFGain:Low

#Atten: 40

Center Freq: 1.732500000 GHz
7 Trig:Free Run

dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

100 PUTRIER

yid rrv}

Center Freq||
1732600000 GHz

000

-10.0

-20.0

-30.0

S,
L e

-50.0

ol
Piipere

m b b

”"""W‘I T

-60.0

Center 1.733 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 3 MHz]
Sweep 184 ms

CF Step
300.000 kHz,

[Auto Man

Occupied Bandwidth
206.59 kHz
-447.84 kHz
305.4 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

26.8 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20175_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:15:15 PM Dec 20, 2019

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

#IFGain:Low

T Trig:Free Run

#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

10.0 -

e

0.00

-10.0

-20.0

e

-30.0

TR e

-40.0

-50.0

-60.0

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 13.33 ms|

Center Freq(]
1.732500000 GHz

CF Step
300.000 kHz|

[Auto Man

Occupied Bandwidth

Transmit Freq Error -89.482

x dB Bandwidth

1.061 MHz

Total Power

906.78 kHz

OBW Power
x dB

kHz

26.9 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20393_1.4M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 PN 1.754300000 GHz
000 \
100 R\N I
-20.0 NM
-30.0 TV
-40.0 T
-50.0 } ] |
0 CF Step
300.000 kHz|
Center 1.754 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms
Occupied Bandwidth Total Power 27.4 dBm Freq Offset|
0H
202.03 kHz :
Transmit Freq Error 449.83 kHz OBW Power 99.00 %
x dB Bandwidth 334.1 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20393_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:27:59 PM Dec 20, 2019
Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.754300000 GHz
[PV Tt i
0.0
-10.0 J \
M b,
-20.0
200 mum‘ r % UTUN }\%W \‘\mwnu A WE’WW N
-40.0 WW u
-50.0
o0 CF Step
300.000 kHz
Center 1.754 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 25.7 dBm Freq Offset
0 Hz|
1.0760 MHz
Transmit Freq Error -1.486 kHz OBW Power 99.00 %
x dB Bandwidth 1.225 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

Agilent Spectrum Analyzer - Occupied BW

B4_CH20393 1.4M_16-QAM_1RB5

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 FIRA T 1.754300000 GHz
w'w\
000
100 !
-20.0 -"ﬂ Mhm
L
-30.0 4
-40.0
-50.0 s
0 CF Step
300.000 kHz|
Center 1.754 GHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 184 ms
Occupied Bandwidth Total Power 26.7 dBm Freq Offset|
0H
208.99 kHz :
Transmit Freq Error 448.62 kHz OBW Power 99.00 %
x dB Bandwidth 316.8 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20393_1.4M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL

RF

50Q

AC

SEMSEINT] ALIGN AUTO 02:27:37 PMDec 20, 2019

Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 P 1.754300000 GHz
LT S
0.0
-10.0 N; k\
-20.0 'W'V %)Wl
o oAherdvid Wl
-50.0
o0 CF Step
300.000 kHz|
Center 1.754 GHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 13.33 ms|
Occupied Bandwidth Total Power 25.4 dBm Freq Offset
0H
904.04 kHz i
Transmit Freq Error 88.492 kHz OBW Power 99.00 %
x dB Bandwidth 1.069 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

Agilent Spectrum Analyzer - Occupied BW

B4 _CH19965 3M_QPSK_1RBO

BLIGN AUTO

RF

S04%

AC

SENSE:INT

Center Freq 1.711500000 GHz

#IFGain:Low

Center Freq: 1.711500000 GHz
7 Trig:Free Run
#Atten: 40 dB

AvglHold:> 100100

Ext Gain: 4.00 dB Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||
1.711500000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

il

use—

T

-60.0

Center 1.712 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 10 MHz
Sweep 613.3 ms|

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

209.86 kHz

-1.0818 MHz
349.3 kHz

Total Power

OBW Power
x dB

28.0 dBm

Freq Offset
0Hz

99.00 %
-26.00 dB

STATUS

B4_CH19965_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 02:30:04 PM Dec 20, 2019

Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1711500000 GHz
0.0
-10.0 / \
-20.0
-30.0
-40.0 il
-50.0 WW%
o0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHZ] [auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset
0 Hz|
1.0770 MHz
Transmit Freq Error -631.59 kHz OBW Power 99.00 %
x dB Bandwidth 1.235 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH19965 3M_16-QAM_1RBO

RF S0&  AC

Agilent Spectrum Analyzer - Occupied BW

SENSE:INT BLIGN AUTO

Center Freq 1.711500000 GHz

Center Freq: 1.711500000 GHz Frequency

7 Trig:Free Run Avg|Hold:> 1001100
#Atten: 40 dB Ext Gain: 4.00 dB

#IFGain:Low Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.711500000 GHz
000
100 ’
-20.0
/1
-10.0 W W
VSD.UM
'BD'”| | | CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset|
0H
207.02 kHz :
Transmit Freq Error -1.0776 MHz OBW Power 99.00 %
x dB Bandwidth 295.4 kHz x dB -26.00 dB
IMSG STATUS

B4_CH19965_3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:30:52 PM Dec 20, 2019
Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 o 1711500000 GHz
0.0
-10.0
-20.0 J \‘."
300 ¥ hfm*
400 AWW
B W -
o0 CF Step
1.000000 MHz
Center 1.712 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 26.5 dBm Freq Offset
0 Hz|
907.25 kHz
Transmit Freq Error -719.50 kHz OBW Power 99.00 %
x dB Bandwidth 1.062 MHz x dB -26.00 dB
IMSG STATUS

Page: 96 of 746



Report No.: 19C0019R-HPUSP44V00

B4_CH20175_3M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC ALIGHNAUTD 0. 2 PMDec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.732500000 GHz
000
100
-20.0 J
-30.0
00 M |
-50.0 IFFHH
'BD'”| | | | CF Step
1.000000 MHz
Center 1.733 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
0H
209.83 kHz :
Transmit Freq Error -1.0816 MHz OBW Power 99.00 %
x dB Bandwidth 339.4 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B4_CH20175_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:42:29 PM Dec 20, 2019

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

Radic Std: None

Frequency

#IFGain:Low

T Trig:Free Run

Avg|Hold:>100/100

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Log
200

Center Freq(]
1.732500000 GHz

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 10 MHz

[Auto

Sweep 42.67 ms|

CF Step
1.000000 MHz
Man

Occupied Bandwidth
1.0761 MHz
-631.40 kHz
1.230 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

26.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_3M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

BLIGN AUTO 1PMDec 20, 2019

Center Freq 1.732500000 GHz

#IFGain:Low

Center Freq: 1.732500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

i)
Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0 ‘

Center 1.733 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 10 MHz
Sweep 613.3 ms|

Center Freq
1732600000 GHz

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

wsc | AFile <PICTURE.PNG> saved

206.33 kHz

-1.0782 MHz
295.9 kHz

Total Power

OBW Power
x dB

26.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B4_CH20175_3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:41:55 PM Dec 20, 2019

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

Radic Std: None

Frequency

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Ext Gain: -4.00 dB Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log
200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-EDDl

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 10 MHz
Sweep 42.67 ms|

CenterFreq
1.732500000 GHz

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

907.04 kHz

-719.60 kHz
1.064 MHz

Total Power

OBW Power
x dB

26.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4 _CH20385 3M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.753500000 GHz

#IFGain:Low

Center Freq: 1.763500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||
1763500000 GHz

000

-10.0

CF Step
1.000000 MHz
Center 1.754 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset|
OH:
206.41 kHz :
Transmit Freq Error 1.0796 MHz OBW Power 99.00 %
% dB Bandwidth 320.8 kHz x dB -26.00 dB

STATUS

B4_CH20385_3M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL

RF S0Q  AC SEMSEINT] ALIGN AUTO 02:43:31 PMDec 20, 2019

Center Freq 1.753500000 GHz

Center Freq: 1.753500000 GHz Radio Std: None

T Trig:Free Run Avg|Hold:>100/100

#Atten: 40 dB Ext Gain: -4.00 dB Radic Device: BTS

#IFGain:Low

10 dBidiv

Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

W .

-40.0

-50.0

-EDDl

Center 1.754 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 10 MHz
Sweep 42.67 ms|

Center Freq(]
1.753500000 GHz

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth

1.0741 MHz
629.62 kHz
1.237 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

26.0 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20385_3M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.753500000 GHz
000
100
-20.0
-30.0 | f \
-50.0 !
0 CF Step
1.000000 MHz
Center 1.754 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 26.6 dBm Freq Offset|
0H
208.66 kHz :
Transmit Freq Error 1.0791 MHz OBW Power 99.00 %
x dB Bandwidth 319.2 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20385_3M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupie;

d BW.

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:44:09 PM Dec 20, 2019
Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.753500000 GHz
0.0
-10.0
-20.0 M L‘
300 M
-40.0
-50.0 T
o D| | | CF Step
1.000000 MHz
Center 1.754 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 25.7 dBm Freq Offset
0 Hz|
909.37 kHz
Transmit Freq Error 719.65 kHz OBW Power 99.00 %
x dB Bandwidth 1.065 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44

V00

B4 _CH19975 5M_QPSK_1RBO

Agilent Spectrum Analyzer, - Occupied
RF S0&  AC

BW

SENSE:INT BLIGN AUTO

Center Freq 1.712500000 GHz

Frequency

Center Freq: 1.712500000 GHz Radio Std: None

7 Trig:Free Run Avg|Hold:> 1001100
#Atten: 40 dB Ext Gain: 4.00 dB

#IFGain:Low Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Log
200

Center Freq

10.0

1.712500000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0 |

CF Step
1.000000 MHz

Center 1.713 GHz
Res BW 3.9 kHz

Span 10 MHz
Sweep 613.3 ms|

[Auto

Man
#VBW 20 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
210.00 kHz

27.7 dBm Freq Offset|

0 Hz|

Total Power

99.00 %
-26.00 dB

OBW Power
x dB

-2.1610 MHz
323.2 kHz

STATUS

B4_CH19975_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:55:07 PM Dec 20, 2019
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.712500000 GHz
0.0
-10.0
-20.0 / \
-30.0
-40.0
-50.0
500
‘ | CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.3dBm Freq Offset
0 Hz|
1.0783 MHz
Transmit Freq Error -1.7117 MHz OBW Power 99.00 %
x dB Bandwidth 1.224 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH19975 5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.712500000 GHz
000
100
-20.0 _l "
-30.0
-40.0
-50.0 kL —H
'BD'”| CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
0H
209.84 kHz :
Transmit Freq Error -2.1595 MHz OBW Power 99.00 %
x dB Bandwidth 306.7 kHz x dB -26.00 dB
IMSG STATUS

B4_CH19975_5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:54:31 PMDec 20, 2019
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 A 1.712500000 GHz
0.0
-10.0 / \
-20.0 "‘\‘f
300 W“ ! \"Mmulm
400 M w”‘rm .
500 Wﬁmw
o0 CF Step
1.000000 MHz
Center 1.713 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0 Hz|
907.18 kHz
Transmit Freq Error -1.7987 MHz OBW Power 99.00 %
x dB Bandwidth 1.082 MHz x dB -26.00 dB

STATUS

Page: 102 of 746



Report No.: 19C0019R-HPUSP44V00

B4_CH20175_5M_QPSK_1RBO

RF S04%

Agilent Spectrum Analyzer - Occupied BW
AC

SENSE:INT BLIGN AUTO

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz Frequency

7 Trig:Free Run Avg|Hold:> 1001100
#Atten: 40 dB Ext Gain: 4.00 dB

#IFGain:Low Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Log
200

Center Freq||

10.0

1.732500000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

CF Step
1.000000 MHz

Center 1.733 GHz
Res BW 3.9 kHz

Span 10 MHz
Sweep 613.3 ms|

[Auto

Man
#VBW 20 kHz

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

Total Power 27.7 dBm Freq Offset|

0 Hz|

208.25 kHz

-2.1606 MHz
323.3 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B4_CH20175_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:55:46 PM Dec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10.0 e 1.732500000 GHz|
e uat
0.0
-10.0
-20.0 J’ \
Ll MWW
-50.0 Ty
o0 CF Step
1.000000 MHz
Center 1.733 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset
0 Hz|
1.0808 MHz
Transmit Freq Error -1.7112 MHz OBW Power 99.00 %
x dB Bandwidth 1.230 MHz x dB -26.00 dB

STATUS

Page: 103 of 746



Report No.: 19C0019R-HPUSP44V00

B4_CH20175_5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.732500000 GHz
000
100
-20.0
-30.0
-40.0
-50.0 fir
'BD'”| CF Step
1.000000 MHz
Center 1.733 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset|
0H
210.55 kHz :
Transmit Freq Error -2.1591 MHz OBW Power 99.00 %
x dB Bandwidth 306.7 kHz x dB -26.00 dB
IMSG STATUS

B4 _C

H20175_5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:56:47 PM Dec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 o 1.732500000 GHz,
0.0
-10.0
-20.0 / R{!
-30.0 4
mwﬂwﬂmmw )
o0 CF Step
1.000000 MHz
Center 1.733 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0 Hz|
906.07 kHz
Transmit Freq Error -1.7985 MHz OBW Power 99.00 %
x dB Bandwidth 1.076 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B4 _CH20375 5M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.752500000 GHz

#IFGain:Low

Center Freq: 1.762500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

Center Freq||
17562600000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

Center 1.753 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 10 MHz
Sweep 613.3 ms|

CF Step
1.000000 MHz

[Auto Man

Occupied Bandwidth
202.27 kHz
2.1603 MHz
310.4 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

27.3 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20375_5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 02:06:21 PM Dec 20, 2019
Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 . 1.752500000 GHz,
0.0
-10.0
-20.0 / \
0.0 i W\Ww
oo N ol e
~ _'I‘ | T
ol |
-50.0
o0 CF Step
1.000000 MHz
Center 1.753 GHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.67 ms|
Occupied Bandwidth Total Power 27.9dBm Freq Offset
0 Hz|
1.0792 MHz
Transmit Freq Error 1.7091 MHz OBW Power 99.00 %
x dB Bandwidth 1.236 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20375_5M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC ALIGHNAUTD 0. 8 PMDec 20, 2019
Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.752500000 GHz
000
100
-20.0 j
-30.0 ]
-40.0 J
-50.0 Bl
0 CF Step
1.000000 MHz
Center 1.753 GHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 613.3 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset|
0H
211.09 kHz :
Transmit Freq Error 2.1575 MHz OBW Power 99.00 %
x dB Bandwidth 321.9 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B4_CH20375_5M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:04:31 PM Dec 20, 2019

Center Freq 1.752500000 GHz

Center Freq: 1.752500000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None
Avg|Hold:> 100100

Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Frequency

Log
200

]

0.0

0.00

Iy
o

=

-10.0

-20.0

-30.0

-40.0

ot

-50.0

L

-60.0

Center 1.753 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 10 MHz

Sweep 42.67 ms|

CenterFreq
1.752500000 GHz

CF Step
1.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

905.81 kHz

1.7987 MHz
1.078 MHz

Total Power

OBW Power
x dB

27.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20000 10M_QPSK_1RB0

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.715000000 GHz

7 Trig:Free Run

Center Freq: 1.715000000 GHz Radio Std: None Frequency
Avg|Hold:>100/100

Ext Gain: 4.00 dB

#Atten: 40 dB Radio Device: BTS

#IFGain:Low

10 dBldiv

Ref 30.00 dBm

Log
200

10.0

Center Freq||

1.715000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0 it

-60.0

-

Center 1.715 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

CF Step
2.000000 MHz
Man

(>

uto

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

206.38 kHz

-4.2263 MHz
324.8 kHz

Total Power

OBW Power
x dB

27.9 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20000_10M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q

AC

SEMSEINT]

ALIGN AUTO 02:08:27 PM Dec 20, 2019

Center Freq 1.715000000 GHz

#IFGain:Low

Center Freq: 1.715000000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 d

Bm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

CenterFreq
1.715000000 GHz

Center 1.715 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

CF Step
2.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.0756 MHz

-3.7817 MHz
1.241 MHz

Total Power

OBW Power
x dB

27.1 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20000_10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.715000000 GHz

Center Freq: 1.715000000 GHz
7 Trig:Free Run

Radio Std: None Frequency

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

#IFGain:Low #Atten: 40 dB
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.715000000 GHz
000
100
-20.0
-30.0 f \
-40.0 | Hi
-£0.0 ‘ ‘|‘,|
A CF Step
2.000000 MHz
Center 1.715 GHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
0H
208.98 kHz :
Transmit Freq Error -4.2308 MHz OBW Power 99.00 %
x dB Bandwidth 309.0 kHz x dB -26.00 dB

STATUS

B4_CH20000_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:09:15 PM Dec 20, 2019
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 e 1.715000000 GHz
0.0
-10.0
-20.0 “‘
-30.0
-40.0
-50.0 0
500
| | ‘ ‘ CF Step
2.000000 MHz
Center 1.715 GHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 83.33 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0 Hz|
909.13 kHz
Transmit Freq Error -3.8710 MHz OBW Power 99.00 %
x dB Bandwidth 1.105 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_10M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.732500000 GHz
000
100
-20.0 JI
-30.0 j
-40.0 mﬂ,
-50.0
0 | CF Step
2.000000 MHz
Center 1.733 GHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 27.8 dBm Freq Offset|
0H
208.83 kHz :
Transmit Freq Error -4.2264 NMHz OBW Power 99.00 %
x dB Bandwidth 335.7 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20175_10M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:24:15 PM Dec 20, 2019

Radic Std: None

Frequency

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Ext Gain: -4.00 dB Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

CenterFreq
1.732500000 GHz

-EDDl

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

CF Step
2.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
1.0740 MHz

-3.7809 MHz
1.221 MHz

Total Power

OBW Power
x dB

27.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

7 Trig:Free Run

AvglHold:> 100100

Frequency

#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
I 1.732500000 GHz
000
100
-20.0
-30.0 J
-40.0 Hi
-£0.0 HHI i ‘“w
00 | | MW»M CF step
2.000000 MHz
Center 1.733 GHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 27.9 dBm Freq Offset|
0H
212.42 kHz :
Transmit Freq Error -4.2310 MHz OBW Power 99.00 %
x dB Bandwidth 333.5 kHz x dB -26.00 dB

STATUS

B4_CH20175_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:23:33 PM Dec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.732500000 GHz,
0.0
-10.0
-20.0 J‘r \h-
-30.0 o
P
-40.0 M M
WY ™ N
-50.0 w“‘w'.'m ST PrITTFTY |
o0 CF Step
2.000000 MHz
Center 1.733 GHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 83.33 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0 Hz|
910.77 kHz
Transmit Freq Error -3.8720 MHz OBW Power 99.00 %
x dB Bandwidth 1.114 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B4 CH20350 10M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.750000000 GHz

Center Freq: 1.750000000 GHz

#IFGain:Low

7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.750000000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0

-50.0

™

|
i

-60.0

I s s e A

Center 1.75 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 20 MHz
Sweep 1.226 5

CF Step
2.000000 MHz
Man

(>

uto

Occupied Bandwidth

Total Power

27.8 dBm

206.26 kHz

Freq Offset
0Hz

Transmit Freq Error
x dB Bandwidth

4.2269 MHz
319.8 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B4_CH20350_10M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:25:25 PM Dec 20, 2019

Center Freq 1.750000000 GHz

Center Freq: 1.750000000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

Ty

ORI

-60.0

Center 1.75 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

CenterFreq
1.750000000 GHz

CF Step
2.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth
1.0814 MHz

3.7761 MHz

1.238 MHz

Total Power

OBW Power
x dB

27.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20350_10M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.750000000 GHz

Center Freq: 1.750000000 GHz Frequency

#IFGain:Low

7 Trig:Free Run Avg|Hold:> 1001100
#Atten: 40 dB Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Log
200

Center Freq||

10.0

1.750000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

[

| CF Step

Center 1.75 GHz
Res BW 3.9 kHz

2.000000 MHz,
Span 20 MHz Man
Sweep 1.226 5

(>

uto

#VBW 20 kHz

Occupied Bandwidth

27.9 dBm Freq Offset|

0 Hz|

Total Power

Transmit Freq Error
x dB Bandwidth

208.35 kHz

4.2301 MHz
309.3 kHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

B4_CH20350_10M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 02:26:11 PMDec 20, 2019

Center Freq 1.750000000 GHz

Frequency

Center Freq: 1.750000000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.75 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 20 MHz
Sweep 83.33 ms|

CenterFreq
1.750000000 GHz

CF Step
2.000000 MHz

[Auto Man

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth
904.96 kHz
3.8687 MHz
1.079 MHz

Total Power

OBW Power
x dB

28.1 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20025_15M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.717500000 GHz

Center Freq: 1.717500000 GHz

7 Trig:Free Run
#Atten: 40 dB

Ext Gain: 4.00 d

AvglHold:> 100100

B Radio Device: BTS

#IFGain:Low

10 dBldiv

Ref 30.00 dBm

Frequency

Log
200

10.0

1.717500000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.718 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

205.21 kHz

-6.4818 MHz
324.3 kHz

Total Power

OBW Power
x dB

28.7 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20025_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q

AC

SEMSEINT]

ALIGN AUTO 02:50:50 PM Dec 20, 2019

Center Freq 1.717500000 GHz

#IFGain:Low

Center Freq: 1.717500000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 d

Bm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

[ T

-60.0

T ATy TR

CenterFreq
1.717500000 GHz

" .,“T_H...

Center 1.718 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CF Step
4.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.0863 MHz

-6.0357 MHz
1.258 MHz

Total Power

OBW Power
x dB

28.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20025_15M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT BLIGN AUTO

Center Freq 1.717500000 GHz

Frequency

Center Freq: 1.717500000 GHz Radio Std: None

7 Trig:Free Run Avg|Hold:> 1001100
#Atten: 40 dB Ext Gain: 4.00 dB

Radio Device: BTS

#IFGain:Low

10 dBldiv

Ref 30.00 dBm

Log
200

10.0

Center Freq||
1.717500000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

A

PO

Center 1.718 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

207.29 kHz

-6.4814 MHz
328.2 kHz

Total Power

OBW Power
x dB

28.2 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20025_15M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT] ALIGN AUTO 02:49:32 PM Dec 20, 2019

Center Freq 1.717500000 GHz

Frequency

Center Freq: 1.717500000 GHz Radio Std: None

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0

————

-60.0

Y

PP

Center 1.718 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

Center Freq(]
1.717500000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth
909.30 kHz
-6.1213 MHz
1.101 MHz

Total Power

OBW Power
x dB

28.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_15M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.732500000 GHz

#IFGain:Low

Center Freq: 1.732500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

wse| 1) Alignment Completed

10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.732500000 GHz
000
100
-20.0
-30.0 |
-40.0 }
-50.0 'lm m\"ﬂ
8 A uw WMWMM prr—
4.000000 MHz
Center 1.733 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.6 dBm Freq Offset|
206.05 kHz orz
Transmit Freq Error -6.4817 MHz OBW Power 99.00 %
x dB Bandwidth 322.4 kHz x dB -26.00 dB

STATUS

B4_CH20175_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO 02:52:38 PM Dec 20, 2019

Center Freq 1.732500000 GHz

#IFGain:Low

Center Freq: 1.732500000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

-30.0

-40.0 1 i

500 ]

-60.0

i

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.732500000 GHz

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth
1.0853 MHz
-6.0364 MHz
1.252 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.9 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_15M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.732500000 GHz

#IFGain:Low

7 Trig:Free Run

Center Freq: 1.732500000 GHz
Avg|Hol

#Atten: 40 dB

Ext Gain: 4.00 dB

d:>100/100

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.732500000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0

-50.0 a

-60.0

mmuwm

Center 1.733 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power

207.48 kHz

-6.4809 MHz
326.5 kHz

OBW Power
x dB

28.2 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20175_15M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 02:54:11 PMDec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.732500000 GHz,
0.0
-10.0
-20.0
-30.0
-40.0
-50.0 T FPFTYCF R TP TR STPTYRCPRITR TS
o D| | CF Step
4.000000 MHz
Center 1.733 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0 Hz|
909.77 kHz
Transmit Freq Error -6.1212 MHz OBW Power 99.00 %
x dB Bandwidth 1.080 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20325_15M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

wsc | AFile <PICTURE.PNG> saved

STATUS

RF S0 AC ALIGHNAUTD O 0PMDec 20, 2019
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.747500000 GHz
000
100
-20.0
-30.0
-40.0 "‘“
-50.0
-60.0 WLTMWW CFStep
4.000000 MHz
Center 1.748 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 27.9 dBm Freq Offset|
0H
207.27 kHz :
Transmit Freq Error 6.4813 MHz OBW Power 99.00 %
x dB Bandwidth 334.8 kHz x dB -26.00 dB

B4_CH20325_15M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC

SEMSEINT]

ALIGN AUTO

04:34:53 PM Dec 20, 2019

Center Freq: 1.747500000 GHz

Radic Std: None

Center Freq 1.747500000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Frequency

Log
200

0.0

0.00

CenterFreq
1.747500000 GHz

-10.0

-20.0

-30.0

-40.0

-50.0

e nrm

TP

-60.0

Center 1.748 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz

Sweep 170 ms

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwidth
1.0782 MHz
6.0293 MHz
1.228 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20325_15M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.747500000 GHz

#IFGain:Low

Center Freq: 1.747500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

Frequency

wsc | AFile <PICTURE.PNG> saved

10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.747500000 GHz
000
100
-20.0
-30.0
-40.0 ’Jl'j
-50.0 '
0.0 mwu—i-r«wummwmw W o '1 CF Step
4.000000 MHz
Center 1.748 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.3 dBm Freq Offset|
0H
212.26 kHz :
Transmit Freq Error 6.4775 MHz OBW Power 99.00 %
x dB Bandwidth 325.0 kHz x dB -26.00 dB

STATUS

B4_CH20325_15M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 04:33:13 PM Dec 20, 2019
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.747500000 GHz
0.0
-10.0
-20.0
-30.0 J‘
-40.0
-50.0 I ..MMLH m gLl T
500
| CF Step
4.000000 MHz
Center 1.748 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0 Hz|
909.34 kHz
Transmit Freq Error 6.1189 MHz OBW Power 99.00 %
x dB Bandwidth 1.105 MHz x dB -26.00 dB

STATUS

Page: 118 of 746



Report No.: 19C0019R-HPUSP44V00

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

B4_CH20050 20M_QPSK_1RB0

SENSE:INT

BLIGN AUTO

Center Freq 1.720000000 GHz

#IFGain:Low

Center Freq: 1.720000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq
1.720000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

S s s

Center 1.72 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

208.00 kHz

-8.5509 MHz
321.4 kHz

Total Power

OBW Power
x dB

28.1 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20050_20M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 04:38:47 PM Dec 20, 2019
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.720000000 GHz
0.0
-10.0
-20.0
-30.0
-40.0
-50.0 | PP TBPTPA I
" " TP T
o0 CF Step
4.000000 MHz
Center 1.72 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0 Hz|
1.0823 MHz
Transmit Freq Error -8.0999 MHz OBW Power 99.00 %
x dB Bandwidth 1.234 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20050_20M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

BLIGN AUTO

RF

S04%

AC

SENSE:INT

Center Freq 1.720000000 GHz

#IFGain:Low

Center Freq: 1.720000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv

Ref 30.00 dBm

Frequency

Log

0.0

10.0

000

-10.0

-20.0

-30.0

-40.0

-50.0 L

-60.0

Center Freq||
1.720000000 GHz

‘““uJ.;Th-w“

Center 1.72 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

214.08 kHz

-8.5493 MHz
319.0 kHz

Total Power

OBW Power
x dB

28.5 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0Hz

B4_CH20050_20M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL

RF

50Q

SEMSEINT] ALIGN AUTO 04:40:53 PM Dec 20, 2019

AC
Center Freq 1.720000000 GHz

#IFGain:Low

Center Freq: 1.720000000 GHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None
Avg|Hold:> 100100

Ext Gain: -4.00 dB Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Frequency

Log

200

0.0

0.00

-10.0

-20.0

14

-30.0

ot

-40.0

-50.0

1"

-60.0

Center Freq(]
1.720000000 GHz

PR

TR

Y

Center 1.72 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CF Step
4.000000 MHz

[Auto Man

Occupied Bandwi

Transmit Freq Error
x dB Bandwidth

dth
910.50 kHz
-8.1894 MHz
1.118 MHz

Total Power

OBW Power
x dB

28.7 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_20M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

Center Freq 1.732500000 GHz

#IFGain:Low

Center Freq: 1.732500000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log
200

10.0

1.732500000 GHz

Center Freq||

000

-10.0

-20.0

-30.0

-40.0

50.0

oo | MMWM

Center 1.733 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth
206.78 kHz
-8.5511 MHz
322.6 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

28.4 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20175_20M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 05:13:35 PM Dec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.732500000 GHz,
0.0
-10.0
-20.0 M
-30.0 i
400 TM” P\
0.0 i T ¥ T P "
o0 CF Step
4.000000 MHz
Center 1.733 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0 Hz|
1.0835 MHz
Transmit Freq Error -8.1000 MHz OBW Power 99.00 %
x dB Bandwidth 1.254 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20175_20M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC ALIGHNAUTD u; 5 PMDec 20, 2019
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.732500000 GHz
000
100
-20.0
-30.0
-40.0 H
-50.0 T |
-60.0 I wﬂ CF Step
4.000000 MHz
Center 1.733 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.3 dBm Freq Offset|
0H
215.14 kHz :
Transmit Freq Error -8.5491 MHz OBW Power 99.00 %
x dB Bandwidth 309.9 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B4_CH20175_20M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL

RF

S0Q  AC

SEMSEINT]

ALIGN AUTO 05:08:55 PM Dec 20, 2019

Center Freq 1.732500000 GHz

Center Freq: 1.732500000 GHz

#IFGain:Low

T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:> 100100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Frequency

Log
200

0.0

0.00

-10.0

-20.0

-30.0

-40.0

-50.0 1

[T WY Y

i

-60.0

Center 1.733 GHz
Res BW 15 kHz

#VBW 47 kHz

Span 40 MHz
Sweep 170 ms

CenterFreq
1.732500000 GHz

CF Step
4.000000 MHz

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

911.00 kHz

-8.1892 MHz
1.134 MHz

Total Power

OBW Power
x dB

28.8 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B4 _CH20300 20M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW
RF S0&  AC

SENSE:INT

BLIGN AUTO

05:29:26 PM Dec 20, 2019

Center Freq 1.745000000 GHz

#IFGain:Low

Center Freq: 1.745000000 GHz
7 Trig:Free Run
#Atten: 40 dB

Avg|Hold:>100/100
Ext Gain: 4.00 dB

Radic Std: None

Radio Device: BTS

10 dBldiv Ref 30.00 dBm

Frequency

Log

0.0

10.0

Center Freq||
1745000000 GHz

000

-10.0

-20.0

-30.0

-40.0

-50.0

-60.0

Center 1.745 GHz
Res BW 3.9 kHz

#VBW 20 kHz

Span 40 MHz
Sweep 2.452 5

CF Step
4.000000 MHz,

[Auto Man

Occupied Bandwidth
208.23 kHz
8.5487 MHz
310.7 kHz

Transmit Freq Error
x dB Bandwidth

Total Power

OBW Power
x dB

27.9 dBm

99.00 %
-26.00 dB

Freq Offset
0Hz

STATUS

B4_CH20300_20M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 05:15:58 PM Dec 20, 2019
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.745000000 GHz
0.0
-10.0
-20.0
-30.0
-40.0 l‘
-50.0 I 'MM e T i
500
‘ CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0 Hz|
1.0822 MHz
Transmit Freq Error 8.0986 MHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B4_CH20300_20M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 1.745000000 GHz
000
100
-20.0
-30.0 \k
-40.0 y
-50.0 lf‘r
0 MW&MM oF step
4.000000 MHz
Center 1.745 GHz Span 40 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 2.452 s
Occupied Bandwidth Total Power 28.2 dBm Freq Offset|
0H
216.07 kHz :
Transmit Freq Error 8.5472 MHz OBW Power 99.00 %
x dB Bandwidth 309.8 kHz x dB -26.00 dB
IMSG STATUS

B4_CH20300_20M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 05:18:56 PM Dec 20, 2019
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 1.745000000 GHz
0.0
-10.0
-20.0 )
-30.0 j w’}
-40.0 ‘M
500 e v A.A.AWW‘M
500
CF Step
4.000000 MHz
Center 1.745 GHz Span 40 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 170 ms
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0 Hz|
910.57 kHz
Transmit Freq Error 8.1883 MHz OBW Power 99.00 %
x dB Bandwidth 1.104 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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Report No.: 19C0019R-HPUSP44V00

Product M2M DATA MODULE
Test Item Occupied Bandwidth
Test Mode Mode 3: LTE Band 12
Date of Test 2019/12/11 Test Site SR12-H
Temperature (°C) |22.0°C Humidity (%RH) 59%RH
LTE Band 12_1RB
Band width _ Frequency Measure Level Limit
(MH2) Modulation (MH2) (MHz) (MH2)
26dB BW 99% BW
699.7 0.347 0.214 N/A
QPSK 707.5 0.305 0.212 N/A
Lam 715.3 0.335 0.204 N/A
699.7 0.307 0.208 N/A
16-QAM 707.5 0.306 0.209 N/A
715.3 0.321 0.210 N/A
700.5 0.349 0.223 N/A
QPSK 707.5 0.347 0.223 N/A
714.5 0.335 0.211 N/A
M 700.5 0.318 0.220 N/A
16-QAM 707.5 0.315 0.219 N/A
714.5 0.334 0.215 N/A
710.5 0.332 0.225 N/A
QPSK 707.5 0.334 0.226 N/A
713.5 0.326 0.208 N/A
oM 710.5 0.327 0.220 N/A
16-QAM 707.5 0.320 0.216 N/A
713.5 0.325 0.218 N/A
704.0 0.349 0.223 N/A
QPSK 707.5 0.342 0.220 N/A
10M 711.0 0.345 0.220 N/A
704.0 0.339 0.225 N/A
16-QAM 707.5 0.339 0.225 N/A
711.0 0.330 0.220 N/A
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Report No.: 19C0019R-HPUSP44V00

LTE Band 12_Full RB
_ Measure Level o
Band width ) Frequency Limit
Modulation (MH2)
(MHz) (MHz) (MHz)
26dB BW 99% BW
699.7 1.247 1.078 N/A
QPSK 707.5 1.237 1.078 N/A
715.3 1.236 1.077 N/A
1.4M
699.7 1.068 0.906 N/A
16-QAM 707.5 1.063 0.904 N/A
715.3 1.080 0.907 N/A
700.5 1.254 1.085 N/A
QPSK 707.5 1.238 1.081 N/A
aM 714.5 1.245 1.083 N/A
700.5 1.077 0.911 N/A
16-QAM 707.5 1.080 0.914 N/A
7145 1.091 0.917 N/A
710.5 1.251 1.086 N/A
QPSK 707.5 1.244 1.087 N/A
EM 7135 1.245 1.087 N/A
710.5 1.116 0.913 N/A
16-QAM 707.5 1.095 0.912 N/A
7135 1.096 0.914 N/A
704.0 1.243 1.094 N/A
QPSK 707.5 1.240 1.092 N/A
711.0 1.265 1.101 N/A
10M
704.0 1.119 0.917 N/A
16-QAM 707.5 1.141 0.916 N/A
711.0 1.087 0.916 N/A
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Report No.: 19C0019R-HPUSP44V00

B12_CH23017_1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 699.700000 MHz Center Freq: 699.700000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
100 I 699.700000 MHz
008 l l
-10.0 f
200 MJN'MH %Iﬂ.
-30.0
[rerrl’
0.0 MM % AT ]
] A
-50.0
e CF Step
300.000 kHz|
Center 699.7 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms
Occupied Bandwidth Total Power 28.0 dBm Freq Offset|
0H
214.19 kHz :
Transmit Freq Error -451.93 kHz OBW Power 99.00 %
x dB Bandwidth 347.5 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B12_CH23017_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:17:34 &M Dec 23, 2019
Center Freq 699.700000 MHz Center Freq: 699.700000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
699.700000 MHz|
oo S i BV [ v SLvL e
0.0
-10.0 /,r" \
-20.0
'SDD'WWII'WN”MW \’kmmﬁﬂ oo -
-40.0
-50.0
o0 CF Step
300.000 kHz
Center 699.7 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0 Hz|
1.0782 MHz
Transmit Freq Error -1.067 kHz OBW Power 99.00 %
x dB Bandwidth 1.247 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23017_1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 699.700000 MHz Center Freq: 639.700000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 i 699.700000 MHz
000 ]L
100 Alj W;
-20.0 Jl‘ﬁ h’l'h‘%
-30.0 I
g
.40.0 T T w’d NM I I nﬁww,.v;\hr‘
-50.0 WW
0 CF Step
300.000 kHz|
Center 699.7 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms|
Occupied Bandwidth Total Power 27.1 dBm Freq Offset|
0H
208.57 kHz :
Transmit Freq Error -448.14 kHz OBW Power 99.00 %
x dB Bandwidth 307.0 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23017_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:17:56 &M Dec 23, 2019
Center Freq 699.700000 MHz Center Freq: 699.700000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 699.700000 MHz]
TR o
0.0
-10.0 ‘J \1
-20.0 mff l\uw W"IM
-30.0 o
T TS
onl e R
L s TN
-50.0
o0 CF Step
300.000 kHz|
Center 699.7 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 26.1 dBm Freq Offset
0 Hz|
906.36 kHz
Transmit Freq Error -87.655 kHz OBW Power 99.00 %
x dB Bandwidth 1.068 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 1.4M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
100 Af Skt 707.500000 MHz
000 f l
100 w I'h
-20.0 jﬂr
-30.0 e
o o |W| RN i et
-50.0
e CF Step
300.000 kHz|
Center 707.5 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset|
0H
212.86 kHz :
Transmit Freq Error -451.36 kHz OBW Power 99.00 %
x dB Bandwidth 350.2 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B12_CH23095_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q

AC

SEMSEINT]

ALIGN AUTO

09:10:38 &M Dec 23, 2019

Center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
N 707.500000 MHz|
108 R S vy e v
0.0
-10.0 \*
-20.0 M”fr H\
e i e F T o)
-40.0
-50.0
o0 CF Step
300.000 kHz
Center 707.5 MHz Span 3 MHZ| (auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0 Hz|
1.0786 MHz
Transmit Freq Error -1.338 kHz OBW Power 99.00 %
x dB Bandwidth 1.237 MHz x dB -26.00 dB
IMSG STATUS

Page: 129 of 746



Report No.: 19C0019R-HPUSP44V00

B12_CH23095_1.4M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

wse| 1) Alignment Completed

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 NE, 707 500000 MHz
000 ]
100 II
-20.0 ‘J-f" wﬂm
-30.0 i
100 MWM M sl
o W | T T ™Y Vh».-Ww
-50.0 ey 1
0 CF Step
300.000 kHz|
Center 707.5 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms|
Occupied Bandwidth Total Power 27.2 dBm Freq Offset|
0H
209.33 kHz :
Transmit Freq Error -446.74 kHz OBW Power 99.00 %
x dB Bandwidth 306.2 kHz x dB -26.00 dB
STATUS

B12_CH23095_1.4M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:10:06 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
. . 707.500000 MHz
0.0 Ir\ﬁru\,r—v L A e
0.0
-10.0 HJ k
200 rﬂ- \\l"’!\v\
-30.0 Wh _WJ""'JV I’\"J‘\"'\vl'll*'ﬂ. F'I‘I"'\Vm
P Y W[ I
-50.0
o0 CF Step
300.000 kHz|
Center 707.5 MHz Span 3 MHZ| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 26.7 dBm Freq Offset
0 Hz|
904.71 kHz
Transmit Freq Error -89.767 kHz OBW Power 99.00 %
x dB Bandwidth 1.063 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23173_1.4M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 hapdng 715.300000 MHz
000 J lm
100 i
-20.0 Mﬂ'm In\‘vh%
-30.0 -
0.0 Y] HF—==
-£0.0 WW
0 CF Step
300.000 kHz|
Center 715.3 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms|
Occupied Bandwidth Total Power 28.3 dBm Freq Offset|
0H
204.49 kHz :
Transmit Freq Error 449.69 kHz OBW Power 99.00 %
x dB Bandwidth 335.6 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23173_1.4M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q

AC

Center Freq 715.300000 MHz

SEMSEINT]

ALIGN AUTO

09:25:25 &M Dec 23, 2019

#IFGain:Low

Center Freq: 715.300000 MHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:>100/100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBIdiv Ref 30.00 d

Bm

Frequency

Log

200

0.0

e

0.00

-10.0

-20.0

-30.0

T

r, m
T

-40.0

-50.0

-60.0

Center 715.3 MHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 12.73 ms|

Center Freq(]
715.300000 MHz

CF Step
300.000 kHz|

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

1.0777 MHz

-2.105 kHz
1.236 MHz

Total Power

OBW Power
x dB

27.1 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B12_CH23173 1.4M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 715.300000 MHz Center Freq: 715.300000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
00 Center Freq||
I A, 715.300000 MHz|
008 ‘ th
-10.0 Y
200 /fﬂﬂ 1“%
.30.0 Wigil M%MM
-40.0 g Naw—.wm om0 | e
W
-50.0
e CF Step
300.000 kHz|
Center 715.3 MHz Span 3 MHZ| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 183.9 ms
Occupied Bandwidth Total Power 27.9 dBm Freq Offset|
0H
210.17 kHz :
Transmit Freq Error 449.17 kHz OBW Power 99.00 %
x dB Bandwidth 321.3 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B12_CH23173_1.4M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q

AC

Center Freq 715.300000 MHz

SEMSEINT]

ALIGN AUTO

09:37:57 &M Dec 23, 2019

#IFGain:Low

Center Freq: 715.300000 MHz
T Trig:Free Run
#Atten: 40 dB

Radic Std: None

Avg|Hold:>100/100
Ext Gain: -4.00 dB

Radic Device: BTS

10 dBidiv

Ref 30.00 dBm

Frequency

Log

200

0.0

=

0.00

-10.0

-20.0

-30.0

FiFfi™

400 AR um\:/\‘,

-50.0

J\Mwl.r'\fw

-60.0

Center 715.3 MHz
Res BW 15 kHz

#VBW 47 kHz

Span 3 MHz
Sweep 12.73 ms|

CenterFreq
715.300000 MHz

CF Step
300.000 kHz|

[Auto Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

907.32 kHz

90.262 kHz
1.080 MHz

Total Power

OBW Power
x dB

26.9 dBm

99.00 %
-26.00 dB

STATUS

Freq Offset
0 Hz|
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Report No.: 19C0019R-HPUSP44V00

B12 CH23025 3M_QPSK_1RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 700.500000 MHz
000
100
-20.0 j \w
-30.0 ,./'r 1”"""'1\
-40.0 P
b s
00 T— “‘W [T e —
500 et
' CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset|
0H
223.75 kHz :
Transmit Freq Error -1.0822 MHz OBW Power 99.00 %
x dB Bandwidth 349.9 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23025_3M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 09:56:27 &M Dec 23, 2019
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 700.500000 MHz]
NI
0.00
-10.0 f
200 h
300 MNJ‘J \‘L"V‘w..m%
100 gl (i,
WM“!W i TPt
0 LN e |
o0 CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.3dBm Freq Offset
0 Hz|
1.0852 MHz
Transmit Freq Error -631.21 kHz OBW Power 99.00 %
x dB Bandwidth 1.254 MHz x dB -26.00 dB
wsa| 1 Alignment Completed STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23025_3M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 700.500000 MHz
000
100
-20.0 /’[ \\.
-30.0 ',,u""/ {\M
-40.0
0.0 WMW"“M Mw.._
-60.0
CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset|
0H
220.55 kHz :
Transmit Freq Error -1.0750 MHz OBW Power 99.00 %
x dB Bandwidth 318.3 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23025_3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:55:32 &M Dec 23, 2019
Center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 RIS 700.500000 MHz]
0.0
-10.0
-20.0 MfrJ \"ﬂ
-30.0 ¥ m"’“
o Lot o W%w
00 Hrh e Pl T
o0 CF Step
1.000000 MHz
Center 700.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.3dBm Freq Offset
0 Hz|
911.15 kHz
Transmit Freq Error -721.56 kHz OBW Power 99.00 %
x dB Bandwidth 1.077 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 3M_QPSK_1RB0

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 707 500000 MHz
000
100
-20.0 j \H\J
-30.0 /_/.. M’\
-40.0 e P ]
-50.0 oy w—'w [T,
Pt gy )
0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset|
0H
223.28 kHz :
Transmit Freq Error -1.0814 MHz OBW Power 99.00 %
x dB Bandwidth 347.6 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095_3M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:57:09 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 SP— 707.500000 MHz]
P Ut
0.0
-10.0 /
-20.0
il M
-40.0 H ]
Wi T
0o MWW[TT ”""’]I“H’i‘ﬂ)\-wrw
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.2dBm Freq Offset
0 Hz|
1.0814 MHz
Transmit Freq Error -631.85 kHz OBW Power 99.00 %
x dB Bandwidth 1.238 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 3M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 707 500000 MHz
000
100
-20.0 /[ \\\
-30.0 ‘“‘w«.“
-40.0
500 | —— ‘Mw —
-60.0 o
' CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset|
0H
219.45 kHz :
Transmit Freq Error -1.0751 MHz OBW Power 99.00 %
x dB Bandwidth 315.1 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095 3M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 09:58:10 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
00 gt 707.500000 MHz
0.0
-10.0 [j
-20.0
300 h/j.-.f KL"'"M
.00 . Mu}r'ull" L"LNL%M.H h"""\Lm-..,
o0 gl LIS WE Y-
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.5dBm Freq Offset
0 Hz|
914.01 kHz
Transmit Freq Error -719.85 kHz OBW Power 99.00 %
x dB Bandwidth 1.080 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23165 3M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 714.500000 MHz
000
100
-20.0 lj \\
-30.0 i ~
-10.0 P P
ey T M“"‘"‘a .
st i
0 CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset|
0H
211.19 kHz :
Transmit Freq Error 1.0803 MHz OBW Power 99.00 %
x dB Bandwidth 335.6 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23165_3M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:11:12 &M Dec 23, 2019
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 y— 714.500000 MHZ]
0.0
-10.0
-20.0 M \km
a0 e g
-40.0 ;-WW G || T vr]'r‘hv,.v
P L A
o0 CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0 Hz|
1.0832 MHz
Transmit Freq Error 628.42 kHz OBW Power 99.00 %
x dB Bandwidth 1.245 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23165 3M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 714.500000 MHz
000
100
-20.0 j/ \L\
-30.0 M \‘\
-40.0 M \"w
-50.0 e (v,
500 f— el
' CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset|
0H
215.52 kHz :
Transmit Freq Error 1.0807 MHz OBW Power 99.00 %
x dB Bandwidth 334.8 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23165 3M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:10:32 &M Dec 23, 2019
Center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 - 714.500000 MHz
0.0
-10.0
L
-30.0 /
L W |
100 PR Y i h,qii.\m
.50.0 W | W’H‘Lw 1 " Mm
W‘IMW WL,,MIj T Tt
o0 CF Step
1.000000 MHz
Center 714.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 27.2dBm Freq Offset
0 Hz|
917.67 kHz
Transmit Freq Error 720.02 kHz OBW Power 99.00 %
x dB Bandwidth 1.091 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23035 5M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 701.500000 MHz Center Freq: 701.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 701.500000 MHz
000
100
-20.0 /H H\l |
-30.0 / M
-40.0 e
-50.0 Jar ™™ W"L‘wm
-60.0 . e Srdrsiateyrdons, oo
' CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset|
0H
225.40 kHz :
Transmit Freq Error -2.1626 MHz OBW Power 99.00 %
x dB Bandwidth 332.0 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23035_5M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:13:17 &M Dec 23, 2019
Center Freq 701.500000 MHz Center Freq: 701.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 - 701.500000 MHZ]
A
0.0
-10.0
-20.0 an \\
300 e m““ e
400 L anet™ %M| VMW
200 in’s o R
o0 CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0 Hz|
1.0860 MHz
Transmit Freq Error -1.7111 MHz OBW Power 99.00 %
x dB Bandwidth 1.251 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23035 5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0g  AC SENSE!INT ALIGHN AUTO
Center Freq 701.500000 MHz Center Freq: 701.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:> 1001100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm

Log

00 Center Freq|]
100 701.500000 MHz
0.00

-10.0 /

200

» I

-40.0

s
500 it Pl
600 L i T e T
' CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset|
OH:
220.38 kHz :
Transmit Freq Error -2.1592 MHz OBW Power 99.00 %
% dB Bandwidth 327.2 kHz x dB -26.00 dB

STATUS

B12_CH23035 5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:14:26 &M Dec 23, 2019
Center Freq 701.500000 MHz Center Freq: 701.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 " 701.500000 MHZ]
0.0
-10.0
-20.0 M \ﬂ
e = M%Mm
0.0 pegreetee™] M |
Ww&m
-50.0 N
o0 CF Step
1.000000 MHz
Center 701.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0 Hz|
913.89 kHz
Transmit Freq Error -1.7994 MHz OBW Power 99.00 %
x dB Bandwidth 1.116 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 5M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
100 N 707 500000 MHz
000
100
-20.0 /[H ‘\ ]
-30.0
B
0.0 = ’/ l"l.«ﬂ\\
<00 *'M MWMMM,:WM
oo ittt bl Lo o
CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset|
0H
226.25 kHz :
Transmit Freq Error -2.1629 MHz OBW Power 99.00 %
x dB Bandwidth 334.6 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095_5M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:44:02 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
oo g P 707.500000 MHz
0.0
-10.0
-20.0 ,,,:-“”‘JJ \ %
-30.0 Lo 8
400 "] %w [heiriae
-50.0 "
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
0 Hz|
1.0878 MHz
Transmit Freq Error -1.7109 MHz OBW Power 99.00 %
x dB Bandwidth 1.244 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 5M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 707 500000 MHz
000
100
-20.0 j \l
-30.0 o
-40.0 J,.—"“'\Jf w
500 o] N""““-MMH_
. A e AT
‘ CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset|
0H
216.72 kHz :
Transmit Freq Error -2.1603 MHz OBW Power 99.00 %
x dB Bandwidth 320.2 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095 5M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:43:02 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 s 707.500000 MHz]
0.0
-10.0
A
0.0 [ Mv"\m\,k
-40.0 "M ‘V\mr‘w“-d‘“’"\wm
500 T bt g,
o0 CF Step
1.000000 MHz
Center 707.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0 Hz|
912.85 kHz
Transmit Freq Error -1.7987 MHz OBW Power 99.00 %
x dB Bandwidth 1.095 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23155 5M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 713500000 MHz
000
100 \
-20.0
-30.0 ML/ \
-40.0 e -
-50.0 “WW""WN ‘L‘\-M-..‘ ™
0 T abadiited
CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset|
0H
208.39 kHz :
Transmit Freq Error 2.1584 MHz OBW Power 99.00 %
x dB Bandwidth 326.4 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23155 5M_QPSK_6RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:45:00 &M Dec 23, 2019
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
10,0 Ao 713.500000 MHz
0.0
-10.0 \1
-20.0
-30.0 Tﬂ WHW'T“
00 ey [ty
et e T
-50.0
o0 CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0 Hz|
1.0871 MHz
Transmit Freq Error 1.7090 MHz OBW Power 99.00 %
x dB Bandwidth 1.245 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B1

Agilent Spectrum Analyzer - Occupied BW

2_CH23155_5M_16-QAM_1RB5

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 713500000 MHz
000
100 H
-20.0
I
e M IMJM l-l.\%
500 st W‘M
T T P
-60.0
CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 612.9 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset|
0H
218.08 kHz :
Transmit Freq Error 2.1578 MHz OBW Power 99.00 %
x dB Bandwidth 325.2 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23155 5M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:46:04 &M Dec 23, 2019
Center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 M i 713.500000 MHz
0.0
-10.0
-20.0 ...j \
300 «'W'"NMJ w’w%
-40.0 WW_HJWJW
oo i e
o0 CF Step
1.000000 MHz
Center 713.5 MHz Span 10 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 42.4 ms]
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0 Hz|
914.69 kHz
Transmit Freq Error 1.7981 MHz OBW Power 99.00 %
x dB Bandwidth 1.096 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23060_10M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 704.000000 MHz
000
100
-20.0 )J
-30.0 /
N
-40.0
0.0 WNVM/ b’\-\” il
00 Fou et it kot st
CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 29.6 dBm Freq Offset|
0H
223.18 kHz :
Transmit Freq Error -4.2262 NMHz OBW Power 99.00 %
x dB Bandwidth 349.0 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23060_10M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 10:58:47 &M Dec 23, 2019
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 il 704.000000 MHz]
0.0
-10.0
-20.0 ’{J m
-30.0
[ =~
-40.0 M""’M M
500 WN TRl TN [T .
o0 CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0 Hz|
1.0942 MHz
Transmit Freq Error -3.7803 MHz OBW Power 99.00 %
x dB Bandwidth 1.243 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23060_10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBlIdiv Ref 30.00 dBm
Log
200 Center Freq||
00 704.000000 MHz
000
100
-20.0 J U
-30.0 M \F\
-40.0 ) 1
\J,l“"'
o ,.;w""wj me
00 WWF"WW hoth Masrun s
CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 29.5 dBm Freq Offset|
0H
225.97 kHz :
Transmit Freq Error -4.2310 MHz OBW Power 99.00 %
x dB Bandwidth 339.8 kHz x dB -26.00 dB
wsa | i) Alignment Completed STATUS

B12_CH23060_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 10:57:20 &M Dec 23, 2019
Center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 704.000000 MHz]
0.0
-10.0
-20.0 J.H(J \'HH
-30.0 1
400 Mﬂ IT'”M».
] Y
50 L Wm )
I | LRI LR TV IV PTRT T FY TPy
o0 CF Step
2.000000 MHz
Center 704 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0 Hz|
917.91 kHz
Transmit Freq Error -3.8697 MHz OBW Power 99.00 %
x dB Bandwidth 1.119 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23095 10M_QPSK_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 707 500000 MHz
000
100
-20.0 /
-30.0 /
N
-40.0
-50.0 Ww"'ﬁf’ L”\% =T
VBD_UW e TV P T P
CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 29.5 dBm Freq Offset|
0H
220.08 kHz :
Transmit Freq Error -4.2250 MHz OBW Power 99.00 %
x dB Bandwidth 342.5 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095_10M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:00:36 AM Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 ool 707.500000 MHz]
0.0
-10.0
-20.0 }/ H\
-30.0
L o
00 | e M"‘M_ o]
500 %Fﬂnﬁlm‘w‘_ Py T
o0 CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0 Hz|
1.0923 MHz
Transmit Freq Error -3.7806 MHz OBW Power 99.00 %
x dB Bandwidth 1.240 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23095_10M_16-QAM_1RBO

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 707 500000 MHz
000
100
-20.0 J l
-30.0 )’J \.\
-40.0
V,J“"
500 WWM MMMW
500 T A . 1 o
CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 29.7 dBm Freq Offset|
0H
225.76 kHz :
Transmit Freq Error -4.2309 MHz OBW Power 99.00 %
x dB Bandwidth 339.0 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23095_10M_16-QAM_5RBO

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:01:10 &M Dec 23, 2019
Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 707.500000 MHz]
0.0
-10.0
-20.0 nﬂ"jl ‘h\\
-30.0 W
.00 %W } ‘ ".m
'SD“M T WWIII'I LA R TT e  C——I
o0 CF Step
2.000000 MHz
Center 707.5 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0 Hz|
916.32 kHz
Transmit Freq Error -3.8699 MHz OBW Power 99.00 %
x dB Bandwidth 1.141 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 19C0019R-HPUSP44V00

B12 CH23130 10M_QPSK_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 711.000000 MHz Center Freq: 711.000000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 711.000000 MHz
000
100
-20.0
-30.0 /J/ \\
-40.0
=~
00 WWJ»M [y -
i Lertile bt fid oo [ borram
' CF Step
2.000000 MHz
Center 711 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 30.2 dBm Freq Offset|
0H
220.13 kHz :
Transmit Freq Error 4.2269 NHz OBW Power 99.00 %
x dB Bandwidth 345.7 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23130_10M_QPSK_6RB0

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SEMSEINT] ALIGN AUTO 11:16:26 AM Dec 23, 2019
Center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 b 711.000000 MHZ]
0.0
-10.0
-20.0 a,,ri \'11«
-30.0 ] 0w
40.0 Mr!rf Tm‘]""\r-‘.r
i L
FRTYY wrsmewp L AL | L T 1 T
o0 CF Step
2.000000 MHz
Center 711 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0 Hz|
1.1010 MHz
Transmit Freq Error 3.7727 MHz OBW Power 99.00 %
x dB Bandwidth 1.265 MHz x dB -26.00 dB

STATUS
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Report No.: 19C0019R-HPUSP44V00

B12_CH23130_10M_16-QAM_1RB5

Agilent Spectrum Analyzer - Occupied BW

RF S0 AC SENSE:INT) ALIGHNAUTD
Center Freq 711.000000 MHz Center Freq: 711.000000 MHz Frequency
7 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
Log
200 Center Freq||
00 711.000000 MHz
000
100
-20.0
-30.0 H‘)Jr \-\‘l
-40.0 M.J g
<00 L M%%W
500 b N TR il
CF Step
2.000000 MHz
Center 711 MHz Span 20 MHz| |auto Man
Res BW 3.9 kHz #VBW 20 kHz Sweep 1.226 s
Occupied Bandwidth Total Power 30.0 dBm Freq Offset|
0H
220.77 kHz :
Transmit Freq Error 4.2294 NiHz OBW Power 99.00 %
x dB Bandwidth 330.8 kHz x dB -26.00 dB
IMSG STATUS

B12_CH23130_10M_16-QAM_5RB1

Agilent Spectrum Analyzer - Occupied BW

i RL RF 50Q AC SEMSEINT] ALIGN AUTO 11:15:51 &M Dec 23, 2019
Center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio 5td: None Frequency
T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
Log
200 Center Freq||
100 i 711.000000 MHZ]
0.0
-10.0
-20.0 ./’J \“%.\
0.0 g t
100 | wmrﬂ ™
| IIH T | "r‘bm
500 WMW B MNWMMF
e T e T
o0 CF Step
2.000000 MHz
Center 711 MHz Span 20 MHz] |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 84.73 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0 Hz|
916.11 kHz
Transmit Freq Error 3.8695 MHz OBW Power 99.00 %
x dB Bandwidth 1.087 MHz x dB -26.00 dB
IMSG STATUS
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